Spare part manual

www.logmax.com

Ver. 1.7



Log Max 3000T
Spare part manual

Ver. 1.7 2



Log Max 3000T
Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 1.7



Log Max 3000T
Spare part manual

Applies to serial number: 130061-

Ver. 1.7 4



Log Max 3000T
Spare part manual

Contents

Frame and protection ... s 11
Frame with proteCtive COVET..........cooiiiiiiieee e 13
=1 0 = USSR 15
ProteCtiVe COVET ... 17
11T =T o L PP PPPRRTRPR 19
Damped protective plate........c.oooee oo 21
Fixed protective plate.........cccoooi oo 23
Delimbing unit ... —— 25
Upper delimbing KNife ....... oo e e e e 27
Upper delimbing KNife SENSOI .........cooiiiiiiieceee e 29
Left and right delimbing knifes assembly............ccccciiiiiiiiii 31
Left and right delimbing KNifes ............ooo e 33
Hydraulic CYIINAET ... ... 35
Lower delimbing knife assembly ... 37
Lower delimbing KNife ... 39
Hydraulic CYIINAET ... ...t 41
Feeding Unit.........ooeeei e ————————— 43
Feed roller arms asSemDIY .......ooooiiiiiiiiiiii e 45
Feed rOller @rmMS ...t 49
Feed roller motors 398 COM ... 51
Feed roller motor 398 COM.......cooiii e 53
Feed roller Motors 364 COM ......oeiiiiiiiiieeee et 55
Feed roller motor 364 COM.......cooiii e 57
Hydraulic CYIINAET ... ... 59
Feed rollers V-steel E..........oo ettt 61
Feed rollers V-sSteel S..........o et 63
1 == LT U] 3 ' 65
Diameter Measuring UNit...... ... 67
Length Measuring UNIt...... ... 69
Hydraulic CYIINAET ... ...t 71
Length MEaSUMING @M .......e i e e e e e e e 73
Felling unit ... 75
Felling Nk @SSembBIy.......... e 77
FelliNg TINK oo a e e e 79
Hydraulic CYIINAET ... ...t 81
SAW UNIT .. 83
Hydraulics for saw unit 218 F11-19 .. 85
SaW UNIt 218 FAT-T9 oot e e e 87
Hydraulics for saw unit 318 F11-19 ... 89
Saw UNit 318 FAT-10 Lo 93
Hydraulics for saw unit 318 True-Cut............oooiiiie e 95
Saw UNit 318 True-CUl ... 99
Saw MOotor F11-19 @SSeMDIY .....ceeiiiiiiiiiiiie e 101
SaW MOTOr F11-10 e 103
Saw motor True-Cut @SSEMDIY .......cooiiiiiiiiiii e 105

5 Ver. 1.7



Log Max 3000T
Spare part manual

Saw motor True-Cut assembly ..o 107
SAW UNIE 218 ettt e e e e e e 109
SaW bracket 218 ... .. ————— 111
SAW UNIE 318 et e e e e —————— 113
SaW bracket 318 .. ..o ———— 115
Saw bar holder 02 .........eiieeeeee e 117
Saw 218/318 F11-19 saw barand saw chain..............cccciiiiiiiei 119
Saw 218 True-Cut saw bar and saw chain................oooviiiiiiiiiiee e, 121
Saw 318 True-Cut saw bar and saw chain................oooviiiiiiiiiiie e, 123
BeAriNG UNIt.....oee e e e aaaes 125
1Y =T a1} (o] o E OSSP PPPPPRPRPPPPIN 127
SAW VAIVE ...ttt e e e ————— 129
1Y/ =T a1} (o] o E SO PPPPPPRPRPPPPIN 131
1Y/ =T a1} (o] o E OO U U UPPPPPPRPRPPPPIN 133
(Y70 | =10 ] T3 o3 V41T Ue [T PP 135
SAW SENSOIS ...eeiiiiieee et e e e e et e e e e e e e e e et et e e e e e e e e e e e e e e e e e e na i ——————— 137
EASY GIrBASY ...ttt e e et a e e e e e e e e aaaaaaa 139
EASY Greasy PUMP...... e e e e e e e e e e e eeees 141
Grease [UDFCAtION........cooii e 143
[0} = 1 o Y - 145
[ =) (o g ANV A S SRR 147
01 = 1 (o] gl 572 I PR 149
N oo =X T =Y o] o [P 151
Accumulation unit with rotator control..............c.cooriii 153
1Y =T a1} (o] (o H PP POUUSPRRR 157

o 1Yo [ = U] Tod oY/ [T o = b 159
(070] (o] gl =14 {1 o T IR OO PPPPPPRRIPPPPIN 161
(0701 o] gl o101 o] o TP UOPT PR 165
DireCtion VaIVE .......eiieee e 167
Color marking Mmanifold ...............coiiiiiiiieee e 169
Protective bar for color marking............ooeemiiiiiiiiiieee e 171
ProteCliVe Dar.......ccooeee e 173
SAW AUSTE COVET ...ttt e e e e e e e e 175
FINA ENA Kit. .ot e e e e e e e e e e e e e e eeeanens 177
FINA ENG ...t e e e e e e e e e e e e e e eeeeaens 179
RUDDEI COVEN ... e eaeees 181
ROtatOr CONIOL ... ..o e e e e e e aeees 183
1Y =T a1} (o] (o H PP POUUPPRRR 185
Directional ValVe ..........oooeeiiie s 187
Heavy dULY Kit ... e e e e e e e e e e aaees 189
Stump treatment SaW 218 ... 191
Stump treatment Saw 318 193
oL I (] SO OSSPSR 195
Hydraulic system ... s 197
Hydraulic @Ssambly ..o 199
Right manifold assembly ...........ooouiiiiiiiiii e 201
Right manifold............coooiiiiee e 203
Inlet Manifold ST ... .o e 205
Delimbing knife SECtON S2 ..........uueiiiiiiii e 207

Ver. 1.7 6



Log Max 3000T
Spare part manual

Feed SECHON S3 ... e e 209
ENA SECHON S ... 211
[RL=T= T I =To [0 ot N 213
Relief Valve 330 Dar........cooouuiii et e e 215
REAUCET VAIVE ... ..ot 217
ComPENSALOr Kit .....oeeeeiiiiiicie et 219
ComPENSALOr Kit .....ceeeeiiieiiciee e 221
Relief VaIVE 125 DAl ....... oo e e 223
Relief Valve 160 DAr.........coouuiiieii e e e e e 225
CapP EC/PC ... e 227
CaP EC/IADBB ...ttt 229
Y] (1 2T [ 231
Relief valve 280 Dar..........oouuiiie e 233
Relief Valve 320 DAr.........ooouuiiie e e 235
Left manifold assSembIy .........oooemmiiiiieee e 237
0= 108 1 = 101 ] (o TR 239

(D[ g=Yox (o] = 1 IVZ= 11V T 241
DiIreCtional VaIVE ..........eieeeeeeee e 243
DiIreCtional VaIVE ..........eieeeeeeee e 245

(D[ g=Yox (o] =1 IVZ= 11V TN 247
CRECK VAIVE ... et e e e e aeas 249
Pressure reducer valve 210 Dar ...........oooviiieiiieeeeee e 251
Pressure reducer valve 190 Dar ...........ooiviiieiieee e 253
Pressure reducer valve 160 Dar ...........oooveviiiiiiie e 255
CRECK VAIVE ... et e e e e e e eaas 257
Pressure redUCET VAIVE...........oouuieeee e 259
=T a1 (o] (o TR 261
DiIreCtional VaIVE ..........eieeeeeeee e 263
Y1) V2= 1YL= TR 265
Control system...... ..o e 267
LOG Mate 500/5T0 ...ttt a e e e e e e e e aaaaa 269
Log Mate 500/510 cable liSt.........uuueiiiieeiieieeeeeeeeeee e 271
(D F= 1SF= T 0 (=S (Y 275
Dasa Forester cable liSt ... 277

[ a1 (=T = LT 281
INterface Cable liSt.........oouiiiie e 283
[ 0 T = L 287

7 Ver. 1.7



Log Max 3000T
Spare part manual

Ver. 1.7 8



Log Max 3000T
Spare part manual

=requires special instructions from Log Max AB

9 Ver. 1.7



Log Max 3000T
Spare part manual

Ver. 1.7 10



Log Max 3000T

Frame and protection
Spare part manual

Frame and protection

11 Ver. 1.7



Log Max 3000T

rame and pr: ion
Frame and protectio Spare part manual

19
20 — 1
18 —

Ver. 1.7 12



Log Max 3000T
Spare part manual

Frame and protection

Frame with protective cover

Structure

005350

Pos. | Part no. Quantity | Description Specification
1 018747 1|Frame

2 013969 1| Filling cap

3 015037 1 [ Breather valve

4 601200 2 | Copper seal 13x19x1,5

5 015351 1| Filter

6 015642 1 [ Magnetic plug 1/2”

7 502055 2| Nut M10

8 034533 1 | Protective cover

9 517238 1| Circlip 45

10 501215 2 [Screw M10x75 12.9
11 601004 4 | Hex plug 3/4”

12 601103 1 [Bonded seal 1/2”

13 601704 1 [ Banjo screw 1/4”

14 012816 1 [Hose leader

15 [500090 3| Screw M12x25 8.8 FZB
16 503076 3 [ Washer M12 NL sp

17 500066 4 | Screw M10x20 8.8 FZB
18 503075 9 | Washer M10 NL sp

19 017792 1| Cover

20 500065 9| Screw M10x16 8.8 FZB
21 017796 1| Cover

22 503060 4 | Washer M12 NL

23 017630 1| Cover

24 503065 4 | Washer M6 NL

25 |501044 4 | Screw M4x16 12,9
26 015341 1| Cover

27 015934 1| Cover

28 500043 4 | Screw M8x20 8.8 FZB
29 503055 4 | Washer M8 NL

30 015933 1| Cover

31 644237 1 [Bleed hose

32 519173 1| Decal

13

Ver. 1.7



Log Max 3000T

rame and pr: ion
Frame and protectio Spare part manual

2,6

&

0

Ver. 1.7 14



Log Max 3000T
Spare part manual

Frame and protection

Frame

Structure

018747

Pos. | Part no. Quantity | Description Specification
1 512012 2 | Bushing 35x30
2 512001 4 | Bushing 20x20
3 625000 4 | Grease nipple 1/8”
4 625004 1| Grease nipple M6
5 512083 2 | Bushing

6 Glue 603
7 512084 1 [ Bushing

15

Ver. 1.7



Log Max 3000T
Spare part manual

Frame and protection

16

Ver. 1.7



Log Max 3000T
Spare part manual

Frame and protection

Protective cover

Structure

034533

Pos. | Part no. Quantity | Description Specification
1 034530 1 | Protective cover

2 012845 2 [ Rubber damper

3 502056 2 | Nut M12

4 519085 4 | Overcentre latch

5 500042 12 | Screw M8x16 8.8 FZB
6 503055 12 | Washer M8 NL

7 519140 1 [ Decal

8 519141 1| Decal

9 519169 2 | Decal

10 500022 4 [ Screw M6x14 8.8 FZB
11 503073 4 | Washer M6 NL sp

12 513052 2| Screw M12x35

17

Ver. 1.7



Log Max 3000T

rame and pr: ion
Frame and protectio Spare part manual

Ver. 1.7 18



Log Max 3000T
Spare part manual

Frame and protection

Filling cap

Structure

013969

Pos. | Part no. Quantity | Description Specification

1 014369 1 | Filling cap

2 543028 11 0O-ring 44,04x3,53
19

Ver. 1.7



Log Max 3000T
Spare part manual

Frame and protection

ey

@

20

Ver. 1.7



Log Max 3000T
Spare part manual

Frame and protection

Damped protective plate

Structure

034513

Pos. | Part no. Quantity | Description Specification
1 017759 1 | Protective plate

2 017856 6 | Screw M12x50 12.9
3 018058 12 | Spherical washer M12

4 502056 6 | Nut M12

5 524025 14 | Rubber spring

21

Ver. 1.7



Log Max 3000T
Spare part manual

Frame and protection

22

Ver. 1.7



Log Max 3000T
Spare part manual

Frame and protection

Fixed protective plate

Structure

034514

Pos. | Part no. Quantity | Description Specification
017761 1 [ Protective plate

2 018057 6 | Spherical washer M10
501087 6 | Screw M10x20 12.9

23

Ver. 1.7



Log Max 3000T

rame and pr: ion
Frame and protectio Spare part manual

Ver. 1.7 24



Log Max 3000T

Delimbing unit
Spare part manual

Delimbing unit

25 Ver. 1.7



Log Max 3000T
Spare part manual

Delimbing unit

26

Ver. 1.7



Log Max 3000T
Spare part manual

Delimbing unit

Upper delimbing knife

Structure

005353-2

Pos. | Part no. Quantity | Description Specification
1 010652 1 [ Washer

2 011810 1| Screw

3 012232 1| Spacer

4 012531 1[Arm

5 514054 1 [ Sensor screw M12x38

6 036018 1 [ Upper delimbing knife

7 502055 1| Nut M10

8 502060 1| Nut M20

9 502708 1| Nut M12 FZB
10 503007 1 [ Washer 10x18x2 FZB
11 505037 1| Screw M10x70 10.9
12 505052 1| Screw M20x60 10.9
13 526008 1| Spring

14 507006 1 [ Shim 20x28x1,0
15 [507007 1| Shim 20x28x0,5
16 507008 1| Shim 20x28x0,2
17 625000 1| Grease nipple 1/8”

18 502701 1 [Nut M12 FZB

27

Ver. 1.7



Log Max 3000T

Delimbing unit Spare part manual

Ver. 1.7 28



Log Max 3000T
Spare part manual

Delimbing unit

Upper delimbing knife sensor

Structure
Pos. | Part no. Quantity | Description Specification
1 018395 1| Cover
2 500023 4 [ Screw M6x16 8.8 FZB
3 503065 4 | Washer M6 NL
4 615047 0,26m | Hose cover
5 401289 1| Sensor
29 Ver. 1.7



Log Max 3000T

Delimbing unit Spare part manual

(h ©

Ver. 1.7 30



Log Max 3000T
Spare part manual

Delimbing unit

Left and right delimbing knifes assembly

Structure

005351

Pos. | Part no. Quantity | Description Specification

1 010150 4 [Pin @20x51.5

2 013872 2 [ Washer

3 014515 2|Pin @35x254

4 500087 2| Screw M12x16 8.8 FZB
5 500091 2| Screw M12x30 8.8 FZB
6 503060 2 [Washer M12 NL

7 507002 2| Shim 36x45x0.5

8 507003 2| Shim 36x45x0.3

9 516001 4 [ Cotter pin 5x32 FZB

10 601750 3 | Adapter BSP 1/4”-9/16” ORFS
11 036013 1 | Left delimbing knife

12 036014 1 [ Right delimbing knife

13 018992 2 [ Hydraulic cylinder

14 625012 2 | Extension nipple

15 625000 4 | Grease nipple

16 507001 2| Shim 36x45x1.0

17 601725 2 | Adapter 1/4”-9/16” ORFS
18 015972 1| Cover

19 500066 8 | Screw M10x20 8.8 FZB
20 503075 8 | Washer M10 NL sp

21 015971 1| Cover

22 601740 1 [ T-adapter BSP 1/47-9/16” ORFS
23 601741 1| T-adapter 9/16” ORFS

24 602059 2 | Adapter 1/2”-1/4”

25 644331 1 | Hydraulic hose

26 644330 1 [ Hydraulic hose

27 644329 1 [ Hydraulic hose

28 644328 1 | Hydraulic hose

31

Ver. 1.7



Log Max 3000T

Spare part manual

Delimbing unit

32

1.7



Log Max 3000T
Spare part manual

Delimbing unit

Left and right delimbing knifes

Structure
036013, 036014
Pos. | Part no. Quantity | Description Specification
1 512012 4 [ Bushing 35x30
2 512001 2 | Bushing 20x20
3 625000 2 | Grease nipple 1/8”
4 519010 2 [ Blade guard
33 Ver. 1.7



Delimbing unit
aaaaaaaaaaaaaa




Log Max 3000T

Spare part manual Delimbing unit
Hydraulic cylinder
Structure
018992
Pos. | Part no. Quantity | Description Specification
1 10000910 1 [Rod kit
2 10000909 1 [ Seal kit

35

Ver. 1.7



Log Max 3000T
Spare part manual

Delimbing unit

@l.w

21

36

Ver. 1.7



Log Max 3000T
Spare part manual

Delimbing unit

Lower delimbing knife assembly

Structure

005352

Pos. | Part no. Quantity | Description Specification
1 10000303 1 [ Lower delimbing knife

2 10000362 2|Pin 228/20-57
3 017790 1| Cover

4 017846 1[Pin @35x198

5 017847 1| Threaded ring M30

6 625000 2 | Grease nipple 1/8”

7 500077 1| Screw M10x70 8.8
8 500087 1| Screw M12x16 8.8
9 507002 1|Shim 36x45x0,5
10 502055 1| Nut M10

11 503065 1 [ Washer M6 NL

12 501046 1| Screw M6x20 12.9
13 516001 2 [ Cotter pin 5x32

14 1601753 2 | Adapter BSP 3/8”-9/16” ORFS
15 [601750 2 | Adapter BSP 1/47-9/16” ORFS
16 019005 1 [ Hydraulic cylinder

17 507001 1 [ Shim 36x45x1,0
18 507003 1|Shim 36x45x0,3
19 644233 1 | Hydraulic hose

20 644234 1 [ Hydraulic hose

21 601000 2 | Hex plug 1/8”

37

Ver. 1.7



Log Max 3000T

Delimbing unit Spare part manual

3,6

Ver. 1.7 38



Log Max 3000T
Spare part manual

Delimbing unit

Lower delimbing knife

Structure

10000303

Pos. | Part no. Quantity | Description Specification
1 015174 1 [ Delimbing knife

2 512012 2 | Bushing 35x30

3 519010 Cover

4 625000 1| Grease nipple 1/8”

5 Glue 603

6 Glue 406

7 512084 1 [ Bushing

39

Ver. 1.7



Delimbing unit
aaaaaaaaaaaaaa




Log Max 3000T

Spare part manual Delimbing unit
Hydraulic cylinder
Structure
019005
Pos. | Part no. Quantity | Description Specification
1 10000846 1 [Rod kit
2 10000845 1 [ Seal kit

41

Ver. 1.7



Log Max 3000T

Delimbing unit Spare part manual

Ver. 1.7 42



Log Max 3000T

Feeding unit
Spare part manual

Feeding unit

43 Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

(¥ y&/'?k)
D54

Ver. 1.7 44



Log Max 3000T
Spare part manual

Feeding unit

Feed roller arms assembly

Structure

005355

Pos. | Part no. Quantity | Description Specification

1 036050 1 [ Left feed roller arm

2 036051 1 [ Right feed roller arm

3 013805 2 | Adapter 1/27-1/2”

4 501072 2| Screw M8x35 12.9

5 503055 2 | Washer M8 NL

6 601102 3 | Bonded seal 3/8”

7 601103 2 | Bonded seal 1/2”

8 601753 4 [ Adapter BSP 3/87-9/16” ORFS
9 601758 2 | Adapter BSP 1/27-13/16” ORFS
10 [602051 1| Adapter 3/8”-3/8”

11 018246 2| Clamp 1/4”

12 |601743 2 | T-adapter 13/16” ORFS

13 010150 4 [Pin @20x51,5

14 014511 2 [Cover

15 [500077 2 | Screw M10x70 8.8 FZB

16 516001 4 | Cotter pin 5x32 FZB

17 1601750 4 | Adapter BSP 1/4”-9/16” ORFS
18 625000 6 | Grease nipple 1/8”

19 018999 2 | Hydraulic cylinder

20 502055 2| Nut M10

21 014514 2|Pin @35x198

22 516002 2 | Cotter pin 6,5x50

23 507003 2| Shim 36x45x0,3

24 507002 2| Shim 36x45x0,5

25 |507001 2| Shim 36x45x1,0

26 610104 1 [ Accumulator 0,321 85 bar

27 |601774 1 [ Adapter 13/16”-13/16” ORFS
28 |601754 2 | Adapter BSP 3/8"-11/16” ORFS
29 |601757 1| Adapter BSP 1/27-11/16” ORFS
30 601061 1 [Banjo screw 3/8”

31 012845 2 | Rubber damper

32 500022 4 | Screw M6x14 8.8 FZB

33 503065 4 | Washer M6 NL

45

Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

(¥ y&/'?k)
D54

Ver. 1.7 46



Log Max 3000T
Spare part manual

Feeding unit

Structure

005355

Pos. | Part no. Quantity | Description Specification
34 644226 1 | Hydraulic hose

35 644227 1 | Hydraulic hose

36 644228 1 [ Hydraulic hose

37 644229 1 [ Hydraulic hose

38 644241 1 | Hydraulic hose

39 644242 1 [ Hydraulic hose

40 644243 1 [ Hydraulic hose

41 644244 1 | Hydraulic hose

42 644245 1 | Hydraulic hose

43 644246 1 [ Hydraulic hose

44 644247 1 | Hydraulic hose

45 615051 0,6 m [ Hose cover

46 017992 2 | Protective bar

47 503060 4 [ Washer M12 NL

48 500092 4 | Screw M12x35 8.8 FZB

47

Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

Ver. 1.7 48



Log Max 3000T
Spare part manual

Feeding unit

Feed roller arms

Structure
036050, 036051
Pos. | Part no. Quantity | Description Specification
1 512001 2 | Bushing 20x20
2 512012 4 | Bushing 35x30
49

Ver. 1.7



Log Max 3000T
Spare part manual

Feeding unit

50

Ver. 1.7



Log Max 3000T
Spare part manual

Feeding unit

Feed roller motors 398 ccm

Structure

005356

Pos. | Part no. Quantity | Description Specification

1 501109 20 | Screw M12x30 12.9

2 503060 20 | Washer M12 NL

3 601754 2 | Adapter BSP 3/8"-11/16” ORFS
4 601758 4 [ Adapter BSP 1/2"-13/16” ORFS
5 609043 2 | Feed roller motor 398 ccm

51

Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

Ver. 1.7 52



Log Max 3000T
Spare part manual

Feeding unit

Feed roller motor 398 ccm

Structure
609043
Pos. | Part no. Quantity | Description Specification
1 635102 5| Wheel screw M14
2 635113 5| Wheel nut M14
53

Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

Ver. 1.7 54



Log Max 3000T
Spare part manual

Feeding unit

Feed roller motors 364 ccm

Structure

034589

Pos. | Part no. Quantity | Description Specification

1 501109 20 | Screw M12x30 12.9

2 503060 20 | Washer M12 NL

3 601754 2 | Adapter BSP 3/8"-11/16” ORFS
4 601758 4 [ Adapter BSP 1/2"-13/16” ORFS
5 609044 2 | Feed roller motor 364 ccm

55

Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

Ver. 1.7 56



Log Max 3000T
Spare part manual

Feeding unit

Feed roller motor 364 ccm

Structure
609044
Pos. | Part no. Quantity | Description Specification
1 635102 5| Wheel screw M14
2 635113 5| Wheel nut M14
57

Ver. 1.7



Feeding unit
aaaaaaaaaaaaaa




Log Max 3000T

Spare part manual Feeding unit
Hydraulic cylinder
Structure
018999
Pos. | Part no. Quantity | Description Specification
1 10000912 1 [Rod kit
2 10000911 1 [ Seal kit

59

Ver. 1.7



Log Max 3000T
Spare part manual

Feeding unit

60

Ver. 1.7



Log Max 3000T
Spare part manual

Feeding unit

Feed rollers V-steel E

Structure

034591

Pos. | Part no. Quantity | Description Specification
1 034595 2 [ Feed roller V-steel E

2 017854 60 | Bar

61

Ver. 1.7



Log Max 3000T
Spare part manual

Feeding unit

62

Ver. 1.7



Log Max 3000T
Spare part manual

Feeding unit

Feed rollers V-steel S

Structure

034590

Pos. | Part no. Quantity | Description Specification
1 034594 2 [ Feed roller V-steel S

2 017852 60 | Bar

63

Ver. 1.7



Log Max 3000T

Feeding unit Spare part manual

Ver. 1.7 64



Log Max 3000T

Measurin
Spare part manual asuring

Measuring

65 Ver. 1.7



Mw
S &
S E
+
s ©
MD.
o 2
o ®
-1 O
%)
o
c
=
5
7]
©
o)
P

66

Ver. 1.7



Log Max 3000T
Spare part manual

Measuring

Diameter measuring unit

Structure

005366

Pos. | Part no. Quantity | Description Specification
1 012693 1 [ Sensor housing left

2 013555 2| Link arm

3 512206 4 [ Sliding bearing

4 517027 2| Circlip

5 601000 2 | Hex plug 1/8”

6 513010 6 | Screw M6x8

7 501067 6 | Screw M8x16 12.9
8 503055 6 | Washer M8 NL

9 507008 2| Shim 20x28x0,2
10 507007 2| Shim 20x28x0,5
11 507006 2| Shim 20x28x1,0
12 502053 2 | Nut M6 FZB
13 503004 2 [ Washer 6,4x12x1,5
14 622049 2| Clamp 11

15 |[014337 2 | Driver nut M4

16 2| See cable list

17 011679 2| Cover

18 501013 6 | Screw M4x10 12.9
19 543034 2| 0-ring 52x2

20 |401260 2| Nut PG7

21 401261 2 |Washer PG7

22 1401262 2 | Rubber bushing PG7

23 543013 2 [O-ring 9,5x1,0
24 010931 2| Tie rod

25 1012152 2| Pin

26 502056 4 | Nut M12

27 505053 2| Screw M6x23,5
28 1401068 2| Plug PG7

29 513040 4 | Screw M6

30 012694 1 [ Sensor housing right

31 615020 2 | Protective hose 6x300

67

Ver. 1.7



Log Max 3000T

Measuring Spare part manual

12

19

Ver. 1.7 68



Log Max 3000T

Spare part manual Measuring
Length measuring unit
Structure
005359-2
Pos. | Part no. Quantity | Description Specification
1 005359- 1 [ Length measuring unit
MONT
2 010170 2 [ Spacer
3 012181 1| Spacer
4 015168 1 | Carrier
5 015462 1 | Hydraulic cylinder
6 502056 2 | Nut M12
7 502076 1 [Nut M14
8 503020 1 [ Washer 14x42x3,0 FZB
9 505076 1| Screw M14x200 10.9
10 [601028 1| Adapter 1/4”
11 601101 2 | Bonded seal 1/4”
12 601200 2 [ Copper seal 13x19x1,5
13 610113 1 [ Accumulator
14 625000 2 | Grease nipple 1/8”
15 625005 1 [ Grease nipple M6
16 [601039 1| Adapter BSP -06/-08
17 601011 1| Adapter 3/8”
18 [601029 1| Adapter 1/4” - 3/8”
19 601068 1 [ Banjo screw 1/4”
69 Ver. 1.7



Measuring

Log Max 3000T
Spare part manua I

Ver. 1.7

70



Log Max 3000T

Spare part manual Measuring
Hydraulic cylinder
Structure
015462
Pos. | Part no. Quantity | Description Specification
1 015220 1 [ Spherical bushing
2 625004 1 [ Grease nipple M6
3 517214 1 [ Circlip
4 620060-KIT 1 [Rod kit
5 620003 1| Seal kit

71

Ver. 1.7



Measuring

Log Max 3000T
Spare part manual

9

|

) I 1)1 1

C/@

|

(X

> 1
/

S

/R 7
¥
N
' B

¢

o))

X
&
7
5 '

8

15

Ver. 1.7

72




Log Max 3000T
Spare part manual

Measuring

Length measuring arm

Structure

005359-MONT

Pos. | Part no. Quantity | Description Specification
1 012965 1| Hub

2 015443 1| Cover

3 015478 1 [ Measuring wheel arm

4 017701 1| Spacer

5 017702 1| Spacer

6 012976 1| Spacer

7 503065 6 | Washer M6 NL

8 507066 1 [ Shim 70,1x74,1x0,5
9 517254 1| Circlip 75

10 517068 1| Circlip 70

11 540130 11 0-ring 67x3

12 546002 1| Seal ring

13 508051 2 | Bearing

14 540116 2| O-ring 22.2x3.0

15 [519056 1| Plug

16 012974 2| Wheel rim

17 501049 6 | Screw M6x30 12.9
18 601754 1 [ Adapter BSP 3/8"-11/16” ORFS
19 1 [See cable list

20 503066 6 | Washer M5 NL

21 501029 6 | Screw M5x20 12.9
22 017700 1| Cover

23 644248 1 [ Protective hose

24 015113 1| Shrink tube

73

Ver. 1.7



Log Max 3000T

Measuring Spare part manual

Ver. 1.7 74



Log Max 3000T

Felling unit
Spare part manual

Felling unit

75 Ver. 1.7



Log Max 3000T
Spare part manual

Felling unit

76

Ver. 1.7



Log Max 3000T
Spare part manual

Felling unit

Felling link assembly

Structure

005354

Pos. | Part no. Quantity | Description Specification
1 010178-3 1 [Pin @35x215

2 012447 1|Sleeve

3 012650 1| Screw

4 018993 1 [ Hydraulic cylinder

5 016283 1 [ Washer

6 016465 1| Clamp 1/4”

7 500075 1| Screw M10x60 8.8
8 501072 1| Screw M8x35 12.9
9 502056 1| Nut M12

10 503055 1| Washer M8 NL

11 503057 1 [ Washer M10 NL

12 625004 2 [ Grease nipple M6

13 516002 1| Cotter pin 6,3x50

14 012983 1| Cover

15 [601750 2 | Adapter BSP 1/47-9/16” ORFS
16 |[601753 2 | Adapter BSP 3/8"-9/16” ORFS
17 014377 1 | Rubber damper

18 500022 4 [ Screw M6x14 8.8
19 503073 4 | Washer M6 NL sp
20 036053 1 [ Felling link

21 507003 1| Shim 36x45x0,3
22 507002 1| Shim 36x45x0,5
23 507001 1| Shim 36x45x1,0
24 644235 1 [ Hydraulic hose

25 644236 1 | Hydraulic hose

26 615049 0,4 m|Hose cover 3/4”

27 519170 1 [ Decal

77

Ver. 1.7



Log Max 3000T

Spare part manual

Felling unit

78

r.1.7



Log Max 3000T
Spare part manual

Felling unit

Felling link

Structure

036053

Pos. | Part no. Quantity | Description Specification
1 512012 2 | Bushing 35x30

2 625000 1 [ Grease nipple 1/8”

79

Ver. 1.7



Felling unit

Log Max 3000T
Spare part manua I

Ver. 1.7

80



Log Max 3000T

Spare part manual Felling unit
Hydraulic cylinder
Structure
018993
Pos. | Part no. Quantity | Description Specification
1 10000851 1 [Rod kit
2 510006 2 [ Spherical bushing GE25-ES
3 517236 2| Circlip SGH 42
4 10000850 1 [ Seal kit

81

Ver. 1.7



Log Max 3000T

Felling unit Spare part manual

Ver. 1.7 82



Log Max 3000T

Spare part manual Saw unit

Saw unit

83 Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

84

Ver. 1.7



Log Max 3000T

Spare part manual Saw unit
Hydraulics for saw unit 218 F11-19
Structure
005357
Pos. | Part no. Quantity | Description Specification
1 017909 1 | Hydraulic cylinder
2 10000361 1| Stop screw
3 017975 1 [ Saw unit 218 F11-19
4 502706 1 [Nut M16
5 503063 1| Washer M16 NL
6 601000 1 [Hex plug 1/8”
7 601100 1| Bonded seal 1/8”
8 601101 1 [Bonded seal 1/4”
9 601749 2 | Adapter BSP 1/8"-9/16” ORFS
10 |[601752 2 | Adapter BSP 1/4"-11/16” ORFS
11 601754 4 [ Adapter BSP 3/8"-11/16” ORFS
12 |601762 6 | Adapter BSP 3/47-1 3/16” ORFS
13 [602055 1| Adapter 1/4”-1/4”
14 602083 1| Adapter 1/87-1/8”
15 625000 1 [ Grease nipple 1/8”
16 016296 1| Cover
17 501087 2| Screw M10x20 12.9
18 503057 2 | Washer M10 NL
19 502705 1| Nut M16 FZB
20 016726 1 [ Manifold
21 503075 2 | Washer M10 NL sp
22 500066 2 | Screw M10x20 8.8 FZB
23 644251 1 [ Hydraulic hose
24 644252 1 [ Hydraulic hose
25 644253 1 | Hydraulic hose
26 644254 1 [ Hydraulic hose
27 644255 1 [ Hydraulic hose
28 644256 1 | Hydraulic hose
29 644257 1 | Hydraulic hose

85 Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

ém\

\kﬂ,«//lﬁl N
@\i\ug\u
(

©

86

Ver. 1.7




Log Max 3000T
Spare part manual

Saw unit

Saw unit 218 F11-19

Structure
017975
Pos. | Part no. Quantity | Description Specification
1 017967 1 [ Saw unit 218
2 017972 1 [ Saw motor F11-19
3 503055 10 | Washer M8 NL
4 501078 10 [ Screw M8x65 12.9
5 018097 4 | Spacer
6 501113 4 [ Screw M12x50 12.9
87 Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

(7730
@% 20 ||
AN

«“bﬂaj/if"

Ver. 1.7 88



Log Max 3000T

Spare part manual Saw unit
Hydraulics for saw unit 318 F11-19
Structure
034555
Pos. | Part no. Quantity | Description Specification
1 016296 1| Cover
2 017909 1 | Hydraulic cylinder
3 017617 1 [ Manifold
4 017791 1 [ Bracket
5 10000361 1 | Stop screw
6 017977 1 [ Saw unit 318 F11-19
7 501070 2 [Screw M8x25 12.9
8 501078 2 | Screw M8x65 12.9
9 501087 2 | Screw M10x20 12.9
10 502705 1| Nut M16
11 502706 1 [Nut M16
13 503055 4 | Washer M8 NL
14 503057 2 | Washer M10 NL
15 [503063 1| Washer M16 NL
16 (601100 2 | Bonded seal 1/8”
17 601101 1 [Bonded seal 1/4”
18 |[601726 1 [ Adapter 11/16”-11/16” ORFS
19 1601749 3 | Adapter BSP 1/8"-9/16” ORFS
20 |601750 2 | Adapter BSP 1/4”-9/16” ORFS
21 601751 1 [ Adapter BSP 1/4”-9/16” ORFS
22 1601752 2 | Adapter BSP 1/47-11/16” ORFS
23 |601754 6 | Adapter BSP 3/87-11/16” ORFS
24 |601762 6 | Adapter BSP 3/47-1 3/16” ORFS
25 1602055 1| Adapter 1/4”-1/4”
26 1602083 2 | Adapter 1/87-1/8”
27 625000 1| Grease nipple 1/8”
28 503075 2 [ Washer M10 NL sp
29 500066 2| Screw M10x20 8.8 FZB
30 016726 1 | Manifold
31 644251 1 [ Hydrualic hose
32 644252 1 [ Hydrualic hose
33 644253 1 | Hydrualic hose

89 Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

90

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Structure

034555

Pos. | Part no. Quantity | Description Specification
34 644254 1 | Hydrualic hose

35 644255 1 | Hydrualic hose

36 644256 1 [ Hydrualic hose

37 644258 1 [ Hydrualic hose

38 644260 1 | Hydrualic hose

39 644261 1 [ Hydrualic hose

40 644262 1 [ Hydrualic hose

91

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

92

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Saw unit 318 F11-19

Structure
017977
Pos. | Part no. Quantity | Description Specification
1 017968 1 [ Saw unit 318
2 017972 1 [ Saw motor F11-19
3 501078 10 | Screw M8x65 12.9
4 503055 10 [ Washer M8 NL
5 018097 4 | Spacer
6 501113 4 [ Screw M12x50 12.9
93 Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

iz (‘/\
S2YS

Ver. 1.7 94



Log Max 3000T

Spare part manual Saw unit
Hydraulics for saw unit 318 True-Cut
Structure
034556
Pos. | Part no. Quantity | Description Specification
1 016296 1| Cover
2 017909 1 | Hydraulic cylinder
3 017617 1 [ Manifold
4 017791 1 [ Bracket
5 017900 1 | Stop screw
6 018711 1| Saw unit 318 True-Cut
7 018216 1 [ Manifold
8 500068 1| Screw M10x25 8.8 FZB
9 501029 4 | Screw M5x20 12.9
10 501070 2 [Screw M8x25 12.9
11 501078 2| Screw M8x65 12.9
12 501087 2| Screw M10x20 12.9
13 502705 1 [Nut M16 FZB
14 502706 1 [Nut M16
16 503055 4 | Washer M8 NL
17 503057 2 | Washer M10 NL
18 503063 1| Washer M16 NL
19 503075 1 [ Washer M10 NL sp
20 |601001 2 | Hex plug 1/4”
21 601002 1 [Hex plug 3/8”
22 601100 2| Bonded seal 1/8”
23 601102 1 [Bonded seal 3/8”
24 |601726 1 [ Adapter 11/16”-11/16” ORFS
25 |601749 3 | Adapter BSP 1/8”-9/16” ORFS
26 |601750 2 | Adapter BSP 1/47-9/16” ORFS
27 1601751 1| Adapter BSP 1/4”-9/16” ORFS
28 |601754 11 | Adapter BSP 3/8"-11/16” ORFS
29 1601762 3 | Adapter BSP 3/47-1 3/16” ORFS
30 602051 1| Adapter 3/8”-3/8”
31 602083 2 | Adapter 1/87-1/8”
32 |617044 1 [ Check valve
33 625000 1 [ Grease nipple 1/8”

95 Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

iz (‘/\
S2YS

Ver. 1.7 96



Log Max 3000T
Spare part manual

Saw unit

Structure

034556

Pos. | Part no. Quantity | Description Specification
34 1613038 1 [Plate

35 519171 1 [Decal True-Cut
36 644318 1 [ Hydraulic hose

37 644282 1 [ Hydraulic hose

38 644283 1 | Hydraulic hose

39 644313 1 [ Hydraulic hose

40 644314 1 [ Hydraulic hose

41 644317 1 [ Hydraulic hose

42 644316 1 | Hydraulic hose

43 644258 1 [ Hydraulic hose

44 644260 1 | Hydraulic hose

45 644261 1 | Hydraulic hose

46 644315 1 [ Hydraulic hose

97

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

98

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Saw unit 318 True-Cut

Structure

018711

Pos. | Part no. Quantity | Description Specification
1 017968 1| Saw unit 318 True-Cut
2 018709 1 [ Saw motor

3 501078 10 | Screw M8x65 12.9

4 503055 10 | Washer M8 NL

5 018097 4 | Spacer

6 501113 4 [ Screw M12x50 12.9

99

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

100

Ver. 1.7




Log Max 3000T
Spare part manual

Saw unit

Saw motor F11-19 assembly

Structure

017972

Pos. | Part no. Quantity | Description Specification
1 609108 1 [ Saw motor F11-19

2 017904 1 [ Seal retainer

3 017896 1| Sprocket carrier

4 017897 1 [ Chain catcher

5 549103 1 | Sprocket Z12

6 500045 8| Screw M8x25 8.8 FZB
7 503055 9 | Washer M8 NL

8 501073 1| Screw M8x40 12.9
9 515032 4 [ Cylindrical pin J6x16

10 543062 2 [O-ring 99,1x5,7

11 549211 1 [ Shim 25x1,0

12 549210 1| Shim 25x0,5

101

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

— &

Ver. 1.7 102



Log Max 3000T

Saw unit
Spare part manual
Saw motor F11-19
Structure
609108
Pos. | Part no. Quantity | Description Specification
554077 1| Spline
2 554232 1| Seal kit
517245 1 [ Circlip
103 Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

104

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Saw motor True-Cut assembly

Structure

018709

Pos. | Part no. Quantity | Description Specification
1 609129 1| Saw motor True-Cut

2 017904 1 [ Seal retainer

3 017907 1| Adapter 3/4” ORFS
4 017896 1| Sprocket carrier

5 017897 1 [ Chain catcher

6 549105 1| Sprocket z=13

7 500045 8 | Screw M8x25 8.8 FZB
8 503055 9 | Washer M8 NL

9 515032 4 | Cylindrical pin J6x16

10 501073 1| Screw M8x40 12.9
11 543062 2| O-ring 99,1x5,7

12 601104 1 [Bonded seal 3/4”

13 543165 1[O-ring 18,77x1,78
14 549211 1 [ Shim 25x1,0

15 [549210 1| Shim 25x0,5

105

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 106



Log Max 3000T
Spare part manual

Saw unit

Saw motor True-Cut assembly

Structure

609129

Pos. | Part no. Quantity | Description Specification
1 554077 1| Spline

2 554030 1| Seal ring

3 554278 1| Spacer

4 517245 1 [ Circlip

107

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

108

Ver. 1.7



Log Max 3000T

Spare part manual Saw unit
Saw unit 218
Structure
017967
Pos. | Part no. Quantity | Description Specification
1 017901 1 [ Saw bracket 218
2 017884 1| Cover
3 017908 1 [ Bearing unit
4 017883 1 [ Bracket
5 508100 1| Bearing
6 501090 6 | Screw M10x30 12.9
7 503057 6 | Washer M10 NL
8 501072 5| Screw M8x35 12.9
9 501043 6 | Screw M6x12 12.9
10 601000 1| Hex plug 1/8”

109

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

10

110

Ver. 1.7



Log Max 3000T

Spare part manual Saw unit
Saw bracket 218
Structure
017901
Pos. | Part no. Quantity | Description Specification
1 017728 1| Saw bar bracket
2 017895 1 [ Cylinder bracket
3 017799 1| Pin
4 016936 1| Thrust washer
5 018133 1 [ Excenter
6 016774 2| Bolt @10
7 012519 1 [ Lock shaft
8 515027 2 | Cylindrical pin 6x80
9 515013 1| Tension pin 6x32
10 513051 4 [Hex plug M16x16
11 540009 1 [ O-ring 12,1x1,6
12 [602122 1| Hex plug M12x15
13 601001 1 [Hex plug 1/4”
14 501111 4 [ Screw M12x40
15 [503060 4 | Washer M12 NL

111

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

112

Ver. 1.7



Log Max 3000T

Spare part manual Saw unit
Saw unit 318
Structure
017968
Pos. | Part no. Quantity | Description Specification
1 017902 1| Saw bracket 318
2 017884 1| Cover
3 017908 1 [ Bearing unit
4 017883 1 [ Bracket
5 508100 1| Bearing
6 501090 6 | Screw M10x30 12.9
7 503057 6 | Washer M19 NL
8 501072 5| Screw M8x35 12.9
9 501043 6 | Screw M6x12 12.9
10 [601000 1| Hex plug 1/8”

113

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Ver. 1.7 114



Log Max 3000T

Spare part manual Saw unit
Saw bracket 318
Structure
017902
Pos. | Part no. Quantity | Description Specification
1 017729 1| Saw bar bracket
2 017895 1 [ Cylinder bracket
3 017892 1 [ Saw bar holder -02
4 017903 2 [ Stop screw M8
5 503055 2 | Washer NL8
6 018221 1 [ Bleeder plug 1/8”
7 554194 2 [ Support ring 225,2/20,1
8 554195 2 [ Scraper
9 543089 4 [ O-ring 320,2x3
10 543087 1[O-ring
11 554248 1 [ Piston
12 |617047 1| Check valve
13 554249 1 [Plug
14 526033 1| Spring
15 |543084 11 0O-ring 8,1x1,6
16 540009 1 [ O-ring 312,1x1,6
17 1602122 1 [Plug M12x1,5
18 635223 2| Seal
19 (601001 1| Hex plug 1/4”
20 501111 4 [ Screw M12x40 12.9
21 503060 4 | Washer NL12
22 601200 1 [ Copper seal 13x19x1,5
23 526037 1 [ Spring
24 018849 2 | Piston

115

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

-~

/@/

0ol

=z

\ e
R e e

D

g

116

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Saw bar holder 02

Structure

017892

Pos. | Part no. Quantity | Description Specification
1 017891 1| Lower plate

2 017890 1 [ Middle section

3 017889 1| Upper plate

4 505079 3| Screw M8x16 10.9
5 554251 2 | Screw

6 017980 2 [ Pin screw

7 503060 2 [ Washer M12 NL

8 503063 2 | Washer M16 NL

9 502009 2 | Nut M16 FZB

117

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 118



Log Max 3000T
Spare part manual

Saw unit

Saw 218/318 F11-19 saw bar and saw chain

Structure

Pos. | Part no. Quantity | Description Specification
549518-160 1 [Saw bar 18H 600 mm z=12
549018-073 1| Saw chain 73E 0,404

119

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 120



Log Max 3000T
Spare part manual

Saw unit

Saw 218 True-Cut saw bar and saw chain

Structure

Pos. | Part no. Quantity | Description Specification
549518-160 1 [Saw bar 18H 600mm z=13
549018-073 1| Saw chain 73E 0,404

121

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 122



Log Max 3000T

Saw unit
Spare part manual
Saw 318 True-Cut saw bar and saw chain
Structure
Pos. | Part no. Quantity | Description Specification
549518-160 1| Saw bar 18H 600mm z=13
549018-074 1 [Saw chain 74E 0,404
123 Ver. 1.7






Log Max 3000T
Spare part manual

Saw unit

Bearing unit

Structure
017908
Pos. | Part no. Quantity | Description Specification
1 017725 1| Bearing unit
2 617046 1 [ Check valve 1/8”
3 543038 2| O-ring 180x3
4 543061 1 [ O-ring 139,5x3,0
5 10001436 3| Seal ring
6 635221 1 [ V-ring
125 Ver. 1.7



aaaaaaaaaaaaaa




Log Max 3000T

Saw unit
Spare part manual
Manifold
Structure
016726
Pos. | Part no. Quantity | Description Specification
1 612034 1 [ Manifold
2 612062 1| Saw valve

127

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 128



Log Max 3000T

Saw unit
Spare part manual
Saw valve
Structure
612062
Pos. | Part no. Quantity | Description Specification
613057 1 [ Solenoid
2 613078 1| Nut
620355 1 | Seal kit
129 Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

130

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual
Manifold
Structure
017617
Pos. | Part no. Quantity | Description Specification
1 612070 1 [ Manifold
2 619039 1 | Pressure reducing valve

131

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

-

132

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Manifold

Structure

018216

Pos. | Part no. Quantity | Description Specification
1 601000 1 [Hex plug 1/8”

2 612088 1| Soleonid

3 612087 1 | Directional valve

133

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 134



Log Max 3000T

Saw unit
Spare part manual
Hydraulic cylinder
Structure
017909
Pos. | Part no. Quantity | Description Specification
1 620105 1 [ Seal kit
2 620634-KIT 1 [ Tie rod kit

135

Ver. 1.7



Log Max 3000T
Spare part manual

136

Saw unit

(o]

R = o -
AR -0 )

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

Saw sensors

Structure

Pos. | Part no. Quantity | Description Specification
1 017905 1| Spacer

2 503065 1 [ Washer M6 NL

3 501053 1| Screw M6x50 12.9
4 017906 1| Spacer

5 K5081000 1| Sensor

6 401318 1| Sensor

7 See cable list

137

Ver. 1.7



Log Max 3000T
Spare part manual

Saw unit

N

>

_

138

Ver. 1.7



Log Max 3000T

Spare part manual Saw unit
Easy Greasy
Structure
005358
Pos. | Part no. Quantity | Description Specification
1 033027 1| Easy Greasy pump
2 500029 4 | Screw M6x45 8.8 FZB
3 503065 4 | Washer M6 NL
4 540074 1 [ O-ring 17,3x2,4
5 601725 1| Adapter BSP 1/47-9/16” ORFS
6 644276 1 [ Grease hose
7 601749 1| Adapter BSP 1/8”-9/16” ORFS
8 602083 1 [Adapter 1/8”
9 601100 1 [Bonded seal 1/8”

139

Ver. 1.7



Log Max 3000T

Saw unit Spare part manual
6
¢/ =
A
s N\
I\
2 4 1 \ \‘X\\’ @ '
i S
B e
7

Ver. 1.7 |



Log Max 3000T
Spare part manual

Saw unit

Easy Greasy pump

Structure

033027

Pos. | Part no. Quantity | Description Specification
1 010897 1 [ Piston

2 016282 1| Pump housing

3 016426 1| Spacer

4 526005 1| Spring

5 543012 1 [ O-ring 27,6x2,4
6 613062 1 [ Solenoid

7 617016 2 [ Check valve

8 620302 1 [Filter

141

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 142



Log Max 3000T
Spare part manual

Saw unit

Grease lubrication

Structure

034569

Pos. | Part no. Quantity | Description Specification

1 016851 1| Cover

2 543012 11 0O-ring 27,6x2,4

3 644306 1 [ Grease hose

4 500022 4 [ Screw M6x14 8.8 FZB
5 503065 4 | Washer M6 NL

6 540074 1[O-ring 17,3x2,4

7 601749 1| Adapter BSP 1/8”-9/16” ORFS
8 602083 1 [Adapter 1/8”

9 601100 1 [Bonded seal 1/8”

143

Ver. 1.7



Log Max 3000T

Saw unit
Spare part manual

Ver. 1.7 144



Log Max 3000T

Rotators
Spare part manual

Rotators

145 Ver. 1.7



Log Max 3000T

Rotators
Spare part manua I

Ver. 1.7 146



Log Max 3000T
Spare part manual

Rotators

Rotator AV12S

Structure

033014

Pos. | Part no. Quantity | Description Specification

1 618031 1 [ Rotator

2 501145 6 | Screw M16x140 12.9

2 505049 6 | Screw M16x220 12.9 (Acc arm)
3 502705 6 | Nut M16

4 618222 1| Adapter kit 3/4” BSP

147

Ver. 1.7



Log Max 3000T

al

Spare part manu

Rotators

<D

&

148

1.7



Log Max 3000T
Spare part manual

Rotators

Rotator H152D
Structure
034629
Pos. | Part no. Quantity | Description Specification
1 618075 1 [ Rotator
2 501146 6 | Screw M16x150 12.9
2 501149 6 | Screw M16x240 12.9 (Acc arm)
3 502705 6 | Nut M16 10.9 FZB
149 Ver. 1.7



Log Max 3000T

Rotators
Spare part manual

Ver. 1.7 150



Log Max 3000T

Accessories
Spare part manual

Accessories

151 Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

34 ‘
= v
.//-l , 1 536
40 ‘ —= b o 38
%., 50 , T an 30

Ver. 1.7 152



Log Max 3000T
Spare part manual

Accessories

Accumulation unit with rotator control

Structure

034541

Pos. | Part no. Quantity | Description Specification

1 016666 1 [ Bracket

2 017464 1 | Manifold

3 017470 1| Cover

4 017582 1 [ Bracket

5 018125 1 [ Washer

6 500066 6 | Screw M10x20 8.8 FZB
7 500070 6 | Screw M10x35 8.8 FZB
8 500087 3 | Screw M12x16 8.8 FZB
9 503057 10 | Washer M10 NL

10 503075 2 [ Washer M10 NL sp

11 601060 5 [ Banjo screw 1/4”

12 601061 1 [ Banjo screw 3/8”

13 601068 2 [Banjo screw 1/4”

14 1601101 2 | Bonded seal 1/4”

15 (601102 3 | Bonded seal 3/8”

16 601200 12 | Copper seal 13x19x1,5

17 |601750 5| Adapter BSP 1/4”-9/16” ORFS
18 601754 3 | Adapter BSP 3/8”-11/16” ORFS
19 602051 1| Adapter 3/8”

20 602055 2 | Adapter 1/4”

21 602059 2 | Adapter 1/2”-1/4”

22 602114 2 | Bonded seal 1/4”

23 010178-1 2| Pin @35x145

24 011087 2|Pin @25x143

25 | 012447 3| Sleeve

26 012650 1| Screw

27 014511 2 [Cover

28 019000 2 | Hydraulic cylinder

29 015075 2 [Inner arm

30 015079 4 [ Clamp

31 015081 2| Spring

32 015560 2 [Front arm

33 015567 1 [ Bracket

153

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

34 ‘
= v
.//-l , 1 536
40 ‘ —= b o 38
%., 50 , T an 30

Ver. 1.7 154



Log Max 3000T
Spare part manual

Accessories

Structure

034541

Pos. | Part no. Quantity | Description Specification
34 017060 1 [ Support plate

35 |500077 2 | Screw M10x70 8.8
36 501068 4 [ Screw M8x20 12.9
37 502055 2 | Nut M10

38 503055 4 | Washer M8 NL

39 512004 4 [ Bushing 25x15

40 512012 4 [ Bushing 35x30

41 516001 2 | Cotter pin 5x32

42 516002 2 | Cotter pin 6,3x50

43 625000 4 | Grease nipple 1/8”

44 625004 4 | Grease nipple M6

45 500065 1| Screw M10x16 8.8 FZB
46 402098 1| Clamp

47 503007 1 [ Washer 10x18x2,0 FZB
48 507001 2| Shim 36x45x1,0
49 507002 2| Shim 36x45x0,5
50 507003 2| Shim 36x45x0,3
51 644273 1 [ Hydraulic hose

52 644274 1 | Hydraulic hose

53 644307 1 [ Hydraulic hose

54 644308 1 | Hydraulic hose

55 644309 1 | Hydraulic hose

56 644310 1 [ Hydraulic hose

57 644311 1 [ Hydraulic hose

58 644312 1 | Hydraulic hose

59 615055 2 | Hose cover 1/2”

60 615049 2 [Hose cover 3/4”

61 615050 1 [Hose cover 17

155

Ver. 1.7



Accessories

Log Max 3000T
Spare part manual

,:

9
(@

Ver. 1.7

156




Log Max 3000T

Spare part manual Accessories
Manifold
Structure
017464
Pos. | Part no. Quantity | Description Specification
1 619016 2 | Pressure reducer valve
2 011271 1 [ Directional valve
3 612031 1 [ Directional valve
4 501032 4 | Screw M5x35 12.9
5 501033 4 | Screw M5x40 12.9
6 601020 6 | Plug 15/16”
7 601261 2 | Test point 1/4”

157

Ver. 1.7



ccessories

Log Max 3000T
Spare part manua I

er. 1.7

158



Log Max 3000T
Spare part manual

Accessories

Hydraulic cylinder

Structure

019000

Pos. | Part no. Quantity | Description Specification
1 10000843 1 [Rod kit

2 510006 1 [ Spherical bushing GE25-ES

3 517236 1 [ Circlip SGH 42

4 10000842 1 [ Seal kit

159

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

5 \é/g\ Il

20 @///23 E\I\-\\\\\\’
282 A V25
29 S 45

) %\

Ver. 1.7 160



Log Max 3000T
Spare part manual

Accessories

Color marking

Structure

034538

Pos. | Part no. Quantity | Description Specification

1 018531 1 [ Color pump

2 018335 1 [ Bracket

3 017734 1| Cover

4 501091 4 | Screw M10x35

5 503057 12 [ Washer M10 NL

6 500066 3 | Screw M10x20 8.8 FZB
7 601749 3 | Adapter BSP 1/8”-9/16” ORFS
8 601750 5| Adapter BSP 1/47-9/16” ORFS
9 012986 1 | Bracket

10 500068 2 [Screw M10x25 8.8 FZB
11 503075 8 | Washer M10 NL sp

12 502055 1 [Nut M10

13 015748 1 | Left color tank

14 015749 1 [ Right color tank

15 014117 2 [ Spacer

16 014117-14 4 | Spacer

17 017327 1 | Filling cap, blue

18 017326 1 | Filling cap, red

19 500084 4 [ Screw M10x130 8.8 FZB
20 500071 5| Screw M10x40 8.8 FZB
21 620302 2 | Filter

22 543048 2| O-ring 16,3x2,4

23 601104 2 [Bonded seal 3/4”

24 015941 2 | Adapter 3/4”-1/4”

25 014055 1 [Hose cover 1/4”

26 609074 1 [ Color marking manifold

27 501087 2| Screw M10x20 12.9
28 601200 4 | Copper seal 12x19x1,5

29 601704 2 [ Banjo screw 1/4”

30 014482 1 [Hose clamp

31 504066 1| Screw M12x30 10.9
32 504068 1| Screw M12x40 10.9
33 601102 1 [Bonded seal 3/8”

161

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

5 \é/g\ Il

20 @///23 E\I\-\\\\\\’
282 A V25
29 S 45

) %\

Ver. 1.7 162



Log Max 3000T
Spare part manual

Accessories

Structure

034538

Pos. | Part no. Quantity | Description Specification
34 |602074 1| Adapter 3/8”-1/8”
35 601701 2 [ Banjo screw 1/8”

36 601203 4 | Copper seal 10x14x1
37 1602086 1| Adapter 1/4”-1/8”
38 601101 1| Bonded seal 3/8”

39 016295 2| Wedge

40 644319 1 [ Hydraulic hose

41 644320 1 [ Hydraulic hose

42 644321 1 | Hydraulic hose

43 644322 1 [ Hydraulic hose

44 644323 1 | Hydraulic hose

45 644324 1 | Hydraulic hose

46 615055 1 [Hose cover 1/2”

163

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

Ver. 1.7 164



Log Max 3000T

Spare part manual Accessories
Color pump
Structure
018531
Pos. | Part no. Quantity | Description Specification
1 018530 1 [ Pump housing
2 018331 2 | Piston
3 601004 2 [Hex plug 3/4”
4 617024 4 [ Check valve
5 613014 2 | Orifice M6x1,0
6 601000 6 | Hex plug 1/8”
7 602317 2 [ Filter plug 1/8”
8 612097 2 [ Directional valve
9 617049 2| Check valve
10 601001 2 [Hex plug 1/4”

165 Ver. 1.7



Accessories
aaaaaaaaaaaaaa




Log Max 3000T
Spare part manual

Accessories

Direction valve

Structure
612097
Pos. | Part no. Quantity | Description Specification
1 612094 1 [ Solenoid
2 612106 1| Direction valve
554093 1 [ Seal kit

167

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

Ver. 1.7 168



Log Max 3000T
Spare part manual

Accessories

Color marking manifold

Structure
609074
Pos. | Part no. Quantity | Description Specification
1 609076 2| Nozzle
169 Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

170

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

Protective bar for color marking

Structure

034535

Pos. | Part no. Quantity | Description Specification

1 017740 1 | Protective bar

2 500072 2| Screw M10x45 8.8 FZB
3 500084 4 [ Screw M10x130 8.8 FZB
4 503075 6 | Washer M10 NL sp

171

Ver. 1.7



Log Max 3000T

Accessories
Spare part manua I

Ver. 1.7 172



Log Max 3000T
Spare part manual

Accessories

Protective bar

Structure

034534

Pos. | Part no. Quantity | Description Specification

1 014117-12 4 | Spacer

2 017753 1 | Protetctive bar

3 500066 2| Screw M10x20 8.8 FZB
4 500069 4 [ Screw M10x30 8.8 FZB
5 503075 6 [ Washer M10 NL sp

173

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

N/ \
\sw'%& ,Q N
“\ £ N< 2y \\\iﬁ \‘%’é N‘%Q

2 A0

A
~ 7,

]

- \g Q
m\ 4 =/ \
\»C?A .%.\\ .s\ ST
: \CILY
’45,‘

™\ o N

ool

\@@u

[so)

174

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

Saw dust cover

Structure

018056

Pos. | Part no. Quantity | Description Specification

1 018055 2 [ Inner plate

2 503055 4 [ Washer M8 NL

3 503074 8 | Washer M8 NL sp

4 016776 1| Outer plate

5 018054 1| Inner strip

6 501070 4 [ Screw M8x25 12.9

7 523002 6 | Chain

8 501067 12 [ Screw M8x16 12.9
175 Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

Ver. 1.7 176



Log Max 3000T
Spare part manual

Accessories

Find End kit

Structure

034585

Pos. | Part no. Quantity | Description Specification
1 018676 1 |Find End

2 402315 1 [ Cable housing

3 402314 1 | Y-connector

4 644298 1 [ Protective hose

5 519192 1| Decal

177

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

10

178

Ver. 1.7



Log Max 3000T

Spare part manual Accessories
Find End
Structure
018676
Pos. | Part no. Quantity | Description Specification
1 018670 1 [Housing
2 018671 1| Cover
3 018679 1| Cover
4 018673 1 [ Bracket
5 501029 6 | Screw M5x20 12.9
6 501087 3| Screw M10x20 12.9
7 503075 3 [ Washer NL10 sp
8 501004 2| Screw M3x30 12.9
9 503001 2 | Washer 3,2x7x0,5 FZB
10 |401152 1 [ Bulkhead M20x1,5
11 401320 1 [ Laser sensor
12 522104 Loctite 243

179

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

180

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

Rubber cover

Structure

034550

Pos. | Part no. Quantity | Description Specification
1 013133 1 [ Bracket

2 013134 1 | Bracket

3 014059 1 [ Rubber blanket

4 500021 3| Screw M6x12 8.8 FZB
5 500023 4 [ Screw M6x16 8.8 FZB
6 521003 1| Ring pin J6x45

7 018401 1 [ Bracket

181

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

o)

182

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

Rotator control

Structure

034542

Pos. | Part no. Quantity | Description Specification

1 016666 1 [ Bracket

2 017604 1 | Manifold

3 017880 1 [ Bracket

4 017881 1| Cover

5 500043 2 | Screw M8x20 8.8 FZB
6 500066 6 | Screw M10x20 8.8 FZB
7 500070 2| Screw M10x35 8.8 FZB
8 503055 2 | Washer M8 NL

9 503057 2 | Washer M10 NL

10 503075 6 | Washer M10 NL sp

11 601060 2 | Banjo screw 1/4”

12 601061 1 [ Banjo screw 3/8”

13 601068 2 [Banjo screw 1/4”

14 1601101 1| Bonded seal 1/4”

15 (601102 2 | Bonded seal 3/8”

16 601200 6 [ Copper seal 13x19x1.5

17 601263 1| Test point 1/4”

18 601752 3 | Adapter BSP 1/4”-11/16” ORFS
19 [602055 1| Adapter 1/47-1/4”

20 |602059 2 | Adapter 1/2”-1/4”

21 602114 2| Seal ring 1/4”

22 644271 1 | Hydraulic hose

23 644272 1 [ Hydraulic hose

24 644273 1 [ Hydraulic hose

25 644274 1 | Hydraulic hose

26 615055 0,7 m|Hose cover 1/2”

27 615050 3 m [ Hose cover 1”

183

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

184

Ver. 1.7



Log Max 3000T

Spare part manual Accessories
Manifold
Structure
017604
Pos. | Part no. Quantity | Description Specification
1 612044 1 [ Manifold
2 619016 1| Pressure reducer
3 612031 1 | Directional valve
4 501032 4 [ Screw M5x35 12.9

185

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

186

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

Directional valve

Structure
612031
Pos. | Part no. Quantity | Description Specification
613076 2 | Solenoid
2 613105 2 | Plastic nut
540037 4 | O-ring 7.65x1.68
187 Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

188

Ver. 1.7



Log Max 3000T
Spare part manual

Accessories

Heavy duty kit

Structure
034576
Pos. | Part no. Quantity | Description Specification
1 016588 1| Cover
2 016589 1| Cover
3 500098 8| Screw M12x65 12.9
4 503060 8 | Washer M12 NL
189 Ver. 1.7



Accessories

Log Max 3000T
Spare part manual

Ver. 1.7

190



Log Max 3000T
Spare part manual

Accessories

Stump treatment saw 218

Structure

034561

Pos. | Part no. Quantity | Description Specification
1 018524 1 [ Svivel 9/16”

2 617048 1| Check valve 1/4”

3 601750 1| Adapter BSP 1/4” - 9/16” ORFS
4 018525 1 [ Bracket

5 501045 1| Screw M6x16 12.9
6 503065 1 [ Washer NL6

7 644269 1 [ Hydraulic hose

8 540018 11 0O-ring 25,1x1,6

9 644326 1 | Hydraulic hose

191

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

Ver. 1.7 192



Log Max 3000T
Spare part manual

Accessories

Stump treatment saw 318

Structure

034562

Pos. | Part no. Quantity | Description Specification
1 018524 1 [ Svivel ORFS 9/16”
2 617048 1 [ Check valve 1/4”

3 601750 1 [ Adapter BSP 1/4” - 9/16” ORFS
4 018525 1 [ Bracket

5 501045 1| Screw M6x16 12.9
6 503065 1 [ Washer NL6

7 644327 1 [ Hydraulic hose

8 644269 1 | Hydraulic hose

193

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

3,4,8,9,12,13

Ver. 1.7 194



Log Max 3000T

Spare part manual Accessories
Tool kit
Structure
032308
Pos. | Part no. Quantity | Description Specification
1 041060 1 [ Tool
2 623053 1 [ Manometer
3 522505 1 [ First aid kit
4 522227 1 [Allen key
5 402804 1 [ Multimeter
6 016537 1 | Tool
7 015662 1 [ Edge template
8 522718 1 [ Tool
9 519190 2 | Decal
10 016523 1 [ Tool
11 10000394 1| Tool
12 033801 1 [ User manual
13 522506-LXL 1 | Safety vest

195

Ver. 1.7



Log Max 3000T

Accessories
Spare part manual

Ver. 1.7 196



Log Max 3000T

Hydraulic system
Spare part manual

Hydraulic system

197 Ver. 1.7



Log Max 3000T
Spare part manual

198

Hydraulic system

ans
P, e

Ver. 1.7



Log Max 3000T

Hydraulic system
Spare part manual y y

Hydraulic assambly

Structure

005360

Pos. | Part no. Quantity | Description Specification

1 005361 1 [ Right manifold

2 018294 1 [ Left manifold

3 016072 1 [Hose clamp

4 031073 1 [ Manifold

5 501104 3 | Screw M10x140 12.9

6 503057 2 [Washer M10 NL

7 501072 1| Screw M8x35 12.9

8 503055 1 [ Washer M8 NL

9 601758 3 | Adapter BSP 1/27-13/16” ORFS
10 601766 1| Adapter BSP 3/87-13/16” ORFS
11 601750 4 [ Adapter BSP 1/4”-9/16” ORFS
12 644220 1 | Hydraulic hose

13 644221 1 [ Hydraulic hose

14 644231 1 [ Hydraulic hose

15 644232 1 | Hydraulic hose

16 601261 2 | Test point 1/4”

199 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

24

Ver. 1.7 200



Log Max 3000T
Spare part manual

Hydraulic system

Right manifold assembly

Structure

005361-2

Pos. | Part no. Quantity | Description Specification

1 614016-01 1 [ Right manifold

2 012360 1 [ Bracket

3 013805 3 | Adapter 1/27-1/2”

4 013885 4 | Nut 13/16”

5 017835 2 | Bulkhead 1” - ORFS 20

6 018245 1 [ Bracket

7 501048 2 [Screw M6x25 12.9

8 501109 1| Screw M12x30 12.9

9 502055 2 | Nut M10

10 502056 1 [Nut M12

11 601103 3 | Bonded seal 1/2”

12 601105 2 | Bonded seal 1”

13 [601260 1| Test point 1/8”

14 1601261 1 [ Test point 1/4”

15 [601262 2 | Test point 3/8”

16 [601740 1| Adapter BSP 1/4” - 9/16” ORFS
17 601741 1| Adapter ORFS -04

18 1601743 2 | Adapter ORFS -08

19 [601750 1| Adapter BSP 1/4” - 9/16” ORFS
20 |601754 2 | Adapter BSP 3/8” - 11/16” ORFS
21 601758 4 [ Adapter BSP 1/2” - 13/16” ORFS
22 |601759 1| Adapter BSP 1/2” - 17 ORFS
23 1601762 2 | Adapter BSP 3/4” - 1.3/16” ORFS
24 601774 1| Adapter ORFS -08

25 1601790 1| Plug 1”

26 |601791 2| Plug 1 3/16” ORFS

27 1602059 2 | Adapter 1/2” - 1/4”

28 601028 1| Adapter 1/4”

29 |601101 1 [Bonded seal 1/4”

30 601744 1 | Adapter ORFS -06

201

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

202

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

Right manifold

Structure

614016-02

Pos. | Part no. Quantity | Description Specification
1 620461 1 [ Tie rod kit

2 614116-04 1 [ Inlet manifold S1

3 614111-01 1 [ Delimbing knife section | S2

4 614115-05 1 [ Feed section S3

5 614110-01 1 [ End section S4

203

Ver. 1.7



Log Max 3000T

Spare part manual

Hydraulic system

204

1.7



Log Max 3000T
Spare part manual

Hydraulic system

Inlet manifold S1

Structure

614116-04

Pos. | Part no. Quantity | Description Specification
1 617028 2| Check valve

2 620397 1| Feed reducer

3 611196 1 [Relief valve 330 bar

4 620543 1 [Reducer valve

5 601001 3 | Hex plug 1/4”

6 601000 1 [Hex plug 1/8”

205

Ver. 1.7



Log Max 3000T

Hydraulic system
y ' Spare part manual

i =)
= ,/'\g ]
\'/ @i‘v’l‘ﬁe e

&

M7~
=

=S S
. -

/ SESN 8

7 o z{?@"
Wiz < /@ﬁ%
(@r N $
v

)

=

12

Ver. 1.7 206



Log Max 3000T
Spare part manual

Hydraulic system

Delimbing knife section S2

Structure
614111-01
Pos. | Part no. Quantity | Description Specification
1 620397 2 | Feed reducer
2 620345 2 [ Restrictor 1,2
3 620392 1 [ Spring kit PC/EC
4 620444 1 [Spool MBX
5 620522 1 [ Compensator kit B
6 620523 1 | Compensator kit G
7 620399 1 [Relief valve 125 bar
8 620492 1| Relief valve 160 bar
9 620377 1| Seal kit
10 [620390 1|Cap EC/PC
11 620342 1|Cap EC/A036
12 [620590 2 | Solenoid
207 Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

208

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

Feed section S3

Structure

614115-05

Pos. | Part no. Quantity | Description Specification
1 620346 2 | Restrictor 0,8

2 620485 1| Spring kit

3 620454 1| Spool UBX

4 620484 1 [ Relief valve 280 bar
5 620400 1| Relief valve 320 bar
6 620377 1 [ Seal kit

7 620390 1|Cap EC/PC
8 620342 1| Cap EC/A036
9 620590 2 | Solenoid

209

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

210

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

End section S4

Structure

614110-01

Pos. | Part no. Quantity | Description Specification
1 601001 2 | Hex plug 1/4”

2 601003 1 [Hex plug 1/2”

3 601004 2 [Hex plug 3/4”

4 620417 1 | Pilot reducer G 35 bar
5 620418 1| Pilot reducer R 35 bar
6 620426 1| Pilot filter

7 617070 1| Check valve

8 601000 1 [Hex plug 1/8”

211

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 212



Log Max 3000T
Spare part manual

Hydraulic system

Feed reducer

Structure
620397
Pos. | Part no. Quantity | Description Specification
1 540001 1 [ O-ring 4,1x1,6
2 543022 11 0O-ring 9,5x2,0
213

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 214



Log Max 3000T
Spare part manual

Hydraulic system

Relief valve 330 bar

Structure
611196
Pos. | Part no. Quantity | Description Specification
1 540047 1 [ O-ring 21,95x1,78
215 Ver. 1.7



aaaaaaaaaaaaaa




Log Max 3000T
Spare part manual

Hydraulic system

Reducer valve

Structure
620543
Pos. | Part no. Quantity | Description Specification
1 611309 1 [ Seal kit
217

Ver. 1.7



aaaaaaaaaaaaaa




Log Max 3000T
Spare part manual

Hydraulic system

Compensator kit

Structure
620522
Pos. | Part no. Quantity | Description Specification
1 620494 1 [ Spring
219 Ver. 1.7



aaaaaaaaaaaaaa




Log Max 3000T
Spare part manual

Hydraulic system

Compensator kit

Structure
620523
Pos. | Part no. Quantity | Description Specification
1 620494 1 [ Spring
221

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 222



Log Max 3000T
Spare part manual

Hydraulic system

Relief valve 125 bar

Structure
620399
Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4
223 Ver. 1.7



aaaaaaaaaaaaaa




Log Max 3000T
Spare part manual

Hydraulic system

Relief valve 160 bar

Structure
620492
Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4
225 Ver. 1.7



Log Max 3000T

Spare part manual

Hydraulic system

226

r.1.7



Log Max 3000T
Spare part manual

Hydraulic system

Cap EC/PC

Structure

620390

Pos. | Part no. Quantity | Description Specification
1 501046 3 | Screw M6x20 12.9
2 620383 1| Seal kit

227

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

228

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

Cap EC/A036

Structure

620342

Pos. | Part no. Quantity | Description Specification
1 620446 1 [ Spool limiter kit

2 620379 1 [ Seal kit

3 501049 2 [Screw M6x30 12.9
4 501061 2| Screw M6x100 12.9
5 501014 4 [ Screw M4x12 12.9
6 601000 1 [Hex plug 1/8”

229

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

.

Ver. 1.7 230



Log Max 3000T
Spare part manual

Hydraulic system

Solenoid

Structure

620590

Pos. | Part no. Quantity | Description Specification
1 501014 3 | Screw M4x12 12.9
2 620344 1| Seal kit

231

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 232



Log Max 3000T
Spare part manual

Hydraulic system

Relief valve 280 bar

Structure
620484
Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4
233 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 234



Log Max 3000T
Spare part manual

Hydraulic system

Relief valve 320 bar

Structure
620400
Pos. | Part no. Quantity | Description Specification
1 540072 1 [ O-ring 15,3x2,4
235 Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

236

Ver. 1.7




Log Max 3000T
Spare part manual

Hydraulic system

Left manifold assembly

Structure

005363-2

Pos. | Part no. Quantity | Description Specification

1 018841 7 | Manifold

2 601101 1 [Bonded seal 1/4”

3 601102 2 | Bonded seal 3/8”

4 601750 2 | Adapter BSP 1/4” - 9/16” ORFS
5 601752 7 | Adapter 1/4” - ORFS 06

6 601753 3 | Adapter BSP 3/8” - 9/16” ORFS
7 601758 1| Adapter BSP 1/2” - 13/16” ORFS
8 601766 1| Adapter BSP -06 - ORFS -08

9 602051 2 | Adapter 3/8”

10 602055 2 | Adapter 1/4”

11 617009 2| Check valve

12 |[601028 1| Adapter 1/4”

13 [601754 2 | Adapter BSP 3/8” - 11/16” ORFS

237

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

14

17

S

AN

\ 5

©
-—

238

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

Left manifold

Structure

018841

Pos. | Part no. Quantity | Description Specification
1 601000 7 | Hex plug 1/8”

2 617044 1 [ Check valve

3 617013 2 [ Check valve

4 619016 2 | Reducer valve

5 601001 7 | Hex plug 1/4”

6 601002 3 | Hex plug 3/8”

7 601261 1 [ Test point 1/4”

8 613017 1 | Orifice M6x2.5

9 617032 2 | Relief valve 210 bar

10 617033 2 [ Relief valve 190 bar

11 617034 2 | Relief valve 160 bar

12 613018 1 | Orifice M6x2

13 613016 2 | Orifice M6x1.5

14 010278 1 [ Directional valve

15 010280 1 [ Directional valve

16 011626 1 [ Directional valve

17 612057 1 [ Directional valve

18 612033 1 [ Manifold

19 501032 4 [ Screw M5x35 12.9
20 501031 12| Screw M5x30 12.9
21 613033 1 | Orifice M5x2

22 612104 1 [ Cavity plug

23 018533 1 [ Manifold

239

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 240



Log Max 3000T
Spare part manual

Hydraulic system

Directional valve

Structure
010278
Pos. | Part no. Quantity | Description Specification
613002 2 | Solenoid
2 613059 2 | Plastic nut
540006 4 [ O-ring 9,25x1,78
241 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 242



Log Max 3000T
Spare part manual

Hydraulic system

Directional valve

Structure
010280
Pos. | Part no. Quantity | Description Specification
613002 2 | Solenoid
2 613059 2 | Plastic nut
540006 4 [ O-ring 9,25x1,78
243 Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

244

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

Directional valve

Structure
011626
Pos. | Part no. Quantity | Description Specification
613002 1 [ Solenoid
2 613059 1 | Plastic nut
540006 4 [ O-ring 9,25x1,78
245 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 246



Log Max 3000T
Spare part manual

Hydraulic system

Directional valve

Structure
612057
Pos. | Part no. Quantity | Description Specification
613069 1| Solenoid
2 613105 1 | Plastic nut
540037 4 | O-ring 7,65x1,68
247 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 248



Log Max 3000T
Spare part manual

Hydraulic system

Check valve

Structure

617013

Pos. | Part no. Quantity | Description Specification
1 620356 1 [ Seal kit

249

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 250



Log Max 3000T
Spare part manual

Hydraulic system

Pressure reducer valve 210 bar

Structure
617032
Pos. | Part no. Quantity | Description Specification
1 540043 1 [ Seal kit 15,6x1,78
251 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 252



Log Max 3000T
Spare part manual

Hydraulic system

Pressure reducer valve 190 bar

Structure
617033
Pos. | Part no. Quantity | Description Specification
1 540043 1 [ Seal kit 15,6x1,78
253 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 254



Log Max 3000T
Spare part manual

Hydraulic system

Pressure reducer valve 160 bar

Structure
617034
Pos. | Part no. Quantity | Description Specification
1 540043 1 [ Seal kit 15,6x1,78
255 Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 256



Log Max 3000T
Spare part manual

Hydraulic system

Check valve

Structure

617044

Pos. | Part no. Quantity | Description Specification
1 620351 1 [ Seal kit

257

Ver. 1.7



Hydraulic system




Log Max 3000T
Spare part manual

Hydraulic system

Pressure reducer valve

Structure
619016
Pos. | Part no. Quantity | Description Specification
1 620352 1 [ Seal kit
259 Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

260

Ver. 1.7



Log Max 3000T
Spare part manual

Hydraulic system

Manifold

Structure

018533

Pos. | Part no. Quantity | Description Specification
1 540036 4 [ O-ring 6,07x1,78
2 503066 4 [ Washer NL5

3 501035 4 [ Screw M5x50

4 601260 1 [ Test point 1/8”

5 612072 1 [ Directional valve

6 612137 1 [ Solenoid

7 612073 1 [Relief valve

8 613023 1 | Orifice M8x0,8

261

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 262



Log Max 3000T
Spare part manual

Hydraulic system

Directional valve

Structure

612072

Pos. | Part no. Quantity | Description Specification
1 612077 1 [ Seal kit

263

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 264



Log Max 3000T
Spare part manual

Hydraulic system

Relief valve

Structure

612073

Pos. | Part no. Quantity | Description Specification
1 612074 1 [ Seal kit

265

Ver. 1.7



Log Max 3000T

Hydraulic system Spare part manual

Ver. 1.7 266



Log Max 3000T

Control m
Spare part manual trol syste

Control system

267 Ver. 1.7



Log Max 3000T
Control system 9

Spare part manua I
7
4 <
_®
|
%)

Ver. 1.7 268



Log Max 3000T
Spare part manual

Control system

Log Mate 500/510

Structure
Pos. | Part no. Quantity | Description Specification
1 402610-07 1 {LHM module
2 016854 1 [ Bracket
3 517004 1 [ Circlip
4 016852 2 [ Washer
5 402585 4 | Spacer
6 402059 4 [ Rubber bushing
7 502053 4 [ Nut M6 FZB
269 Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 270



Log Max 3000T
Spare part manual

Control system

Log Mate 500/510 cable list

Structure
Pos. | Part no. Quantity | Description Specification
672320 Cable 1
672321 Cable 2
672322 Cable 3
672323 Cable 4
672324 Cable 5
672325 Cable 7
672326 Cable 8
672327 Cable 9
672328 Cable 10
672329 Cable 23
672441 Cable 34
402080 Connector
402086 Wedge
672330 Cable 6
672331 Cable 6
672332 Cable 17
672333 Cable 17
401289 Spool
402551 Cable 14
672336 Cable 12/13
672337 Cable 12/13
672338 Cable 20/21
672339 Cable 20/21
672341 Cable 18
672342 Cable 19
402065 Wedge
402117 Connector
402121 Connector
402127 Wedge
670020 Cable 25+26+32 Del 1
670016 Calbe 25+26+32 Del 2
670017 Cable 25+26+32 Del 3
670019 Cable 32 Del 3

271

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 272



Log Max 3000T
Spare part manual

Control system

Structure

Pos. | Part no. Quantity | Description Specification
670018 Cable 25+26 Del 3
017324 Y-cable 15/16

273

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 274



Log Max 3000T
Spare part manual

Control system

Dasa Forester

Structure

Pos. | Part no. Quantity | Description Specification
1 017555 1 [ Bracket

2 502053 4 | Nut M6 FZB

3 501049 4 [ Screw M6x30 12.9
4 517004 1 [ Circlip

5 401310 5| Cover M12

275

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 276



Log Max 3000T
Spare part manual

Control system

Dasa Forester cable list

Structure

Pos. | Part no. Quantity | Description Specification
672356 Cable 1
672357 Cable 2
672358 Cable 3
672359 Cable 4
672360 Cable 5
672361 Cable 7
672362 Cable 8
672363 Cable 9
672364 Cable 10
672365 Cable 23
672442 Cable 34
402112 Connector
402113 Connector
402114 Connector
402115 Connector
402116 Wedge
672366 Cable 6
672367 Cable 6
672368 Cable 17
672369 Cable 17
672336 Cable 12/13
672372 Cable 12/13
017324 Y-cable 15/16
672373 Sensor 20/21
672374 Sensor 20/21
672376 Cable 18
672377 Cable 19
402065 Wedge
402117 Connector
402121 Connector
402127 Wedge

277

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 278



Log Max 3000T
Spare part manual

Control system

Structure

Pos. | Part no. Quantity | Description Specification
670021 Cable 25+26+32 Del 1
670016 Cable 25+26+32 Del 2
670017 Cable 25+26+32 Del 3
670019 Cable 32 Del 3
670018 Cable 25+26 Del 3
672382 Crane cable
401289 Spool
402554 Cable 14

279

Ver. 1.7



Control system

Log Max 3000T
Spare part manual

o

Ver. 1.7

280



Log Max 3000T
Spare part manual

Control system

Interface

Structure

Pos. | Part no. Quantity | Description Specification
1 014360 1 | Bracket

2 517004 1 [ Circlip

3 402205 1| Terminal box

4 501049 4| Screw M6x30 12.9

281

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 282



Log Max 3000T
Spare part manual

Control system

Interface cable list

Structure
Pos. | Part no. Quantity | Description Specification
672413 Cable 1
672414 Cable 2
672415 Cable 3
672416 Cable 4
672417 Cable 5
672418 Cable 7
672419 Cable 8
672420 Cable 9
672421 Cable 10
672422 Cable 23
672443 Cable 34
672423 Cable 6
672424 Cable 6
672425 Cable 17
672426 Cable 17
672444 Cable 14
672336 Cable 12/13
672429 Cable 12/13
672440 Y-cable 15/16
672431 Sensor 20/21
672432 Sensor 20/21
672434 Cable 18
672435 Cable 19
402065 Wedge
402117 Connector
402121 Connector
402127 Wedge
670022 Cable 25+26+32 Del 1
670016 Cable 25+26+32 Del 2
670017 Calbe 25+26+32 Del 3
670019 Cable 32 Del 3

283

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 284



Log Max 3000T
Spare part manual

Control system

Structure

Pos. | Part no. Quantity | Description Specification
670018 Cable 25+26 Del 3
401289 Spool

285

Ver. 1.7



Log Max 3000T

Control system
Spare part manual

Ver. 1.7 286



Log Max 3000T

Hose kits
Spare part manual

Hose kits

287 Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

JSZ LG8 NdI Ieq QG¥ uw QT8 GZTT09 TZGT09 *I3S $0- SAYO d "TAo sJTuy -oT7
TLOGTY Wb/ T ww 968 GZTT09 2ZST09 06 70— SJd¥O Zd PTOFTUEW "7 €ETVVY
JSZ LG8 NHI Ieq 0Gh ww 08¢ GZTTO09 GZST09 Gy p0- SAd0| ¥ "TAD wiae I9TTOY 1T
TLOGTY Wb/ T i gy GZTT09 ZZST09 06 70— SJd¥0 €yd PTOJTUBW 1T 622779
DSZ LG8 NHI Teq 0GF uw 069 GZTTO09 TZGT09 *I3S F0- SJA¥O *TAD uwxe 1sTTOY I
TLOGTO Wb/ T W 9 ¢/ SZTT09 2ZS109 06 70— SJd¥O CVV¥Y PTOFTUEBW "7 822V 79
DSZ LG8 NdI Ieq 0GF w0 L GZTITO09 GZST09 Gy p0- SA¥0| V¥ "TAD uwIae I9TTO0Y Y
.06 TLOST9 wb/T ww 708 GZTT09 ZZST09 06 70— SJdd0 Tyd PTOITUBW "7 L22V¥9
DSZ LG8 NdI Ieq 0G¥ ww 0907 GZT109 TZGT09 *I3S F0- S4¥O *TAD uwxe 19TT0Y Y
TL0GTO ub/T uw 90TT GZTT09 ZZGT109 06 ¥0- SJ4d0 €YY PTOJTUBW 1T 9Z2¥ %9
JSZ LG8 NHF Ieq 0G¥ ww 0% T GZTT09 TZGT09 *I3S F0- S4¥O Z¢d 3utod 3s39]
TL0GTO wb/T uur 987 GZTT09 ZZGT09 06 ¥0- Sdd0 ¢d PTOITUEBW "1 122779
JSZ LG8 NiI Ieq 0G¥ ww QZT GZT109 TZGT09 *I3S F0- SA¥O WS 3JuTod 3sal
TL0GT9 wlb/1 ww 997 GZTT09 ZZGT109 06 70— SJdJ0 WS PTOFTUEW "1 0227 %9
ISpOodouUy Isjswetqg Y
uur 00€ 9SOy S9AT]109301d 020619
I9pPOOUy IJ932WeTq 71
ww 00€ 9SOU 9AT309301d 020619
*TAD YUuTT butrrrad
ub/€ uw Q0% paenb osoy 670519
Io030w ISTTOY ww 009 pxenb 9soy TG0GTO
pxenb ssoH paepue3s butyey -ssag and Zz buraata Z UOT3D9uuo)| "Oou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6nTd 0dM = I40oAM | x=2ddn = n | Te3IOL *305 | 3uswiesay dwnig ‘wiesay dunis | 3ybreais = | endsey Ieg MeS = ddS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOFTUBW = °“TUBRW | JISMOT = *OT7 = °7T | TPUISlIXY® = "XH | ISPUTITAD = °"TAD | Fo3sweIp dwta) = -dwtad
PTOTIZ A IS00ET 'Ou pPesH woxJd

TS00E€ET/002779 "ON 3xed
uo sbenbuet

JITY SSOH Texousd

288

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

0S¢ LG8 NH Ieq 06¥ ww 0GL GZTT09 0STTO09 "I3S ¥0- dsd g "TAO To9uM - ses)
TLOSTO ub /1 uar 008 GZTTO09 9¢GST09 "I3S 90- dsd JI03BTNUWNDOY ESEVVI
JSZ LG8 NA Ieq 0S¥ uw 08% GZTT09 TZGT09 *I3S 70— SAd0 ¥ "TAD oFTuy Y
TLOGSTY ub/T uw 0FS SZTT09 GZST09 Sy 70— SI¥0 Y ¢S PIOFTUBK Y ZSEVT9
OSZ LS8 NH Ieq 0S¥ w006 GZTT09 TZST09 *I3S 0- S4Ad0 ¥ "TAD °3TUy "O1
TLOGSTY wb /T w096 SZTT09 ZZST09 06 70— SI¥0 CY PTOFTUBW T TGEVTO
OS¢ LS8 NH Ieq 0G7p w0y GZTT09 €€GT09 06 90- dsd I03eTnUNOOY
559 TLOSTY uwb /T uw Q6% GZTT09 0LTTO9 06 ¥0- dsd TGY PIOJFTUBK "7 9VET Y9
OSZ LG8 NH Ieq 0G6¥ uw Q0L GZTT09 09TTO09 06 ¥0- dsd Sd PTOFTUEBNW "T
,0€T TLOSTO uwb /T U Q9L SZTT09 09TT09 06 ¥0- dsd CWd TS PTOFTUBW "o STEVPI
OS¢ LG8 NH Ieq 0GP wur QLS GZTTO09 TZGST09 *I3S 70— SAd0 g "TAo oFtuy Y
TLOSTO ub/T uw 9 T9 SCTT09 ¢C¢ST09 06 70- S0 d ¢S PTOFTUBW Y TEEVTI
0S¢ LS8 NA Iedq 0GP s 08% GZTTO09 TZST09 "13S 70— SAdO d "TAD o3TUM "7
TLOSTO uwb /1 ur TZG GCTTO09 TZST09 "13S 70— SAdO d ¢S PTOJITUBNW "d 0EeEV¥9
OS¢ LS8 NA Ieq 0G6¥ uw 00¢ GZTT09 TZST09 *I3S $0- S4d0 ¥ "TAD oFTuy 71
TLOGTO uwb/T uw 8G¢ GZTT09 GZST09 S7 70— SJd490 Y ¢S PIOFTUBW ¥ 8CEVT9
OS¢ LS8 NA 1eq 0G6¥ Wi QgL GZTT09 7ZST09 ‘Xd "I3S PO0- SA¥O0
TLOGTO wb /1 W €/ L GZTT09 67TT09 ofueg y0- dsd Juel TTO P91 ITVY LECTTTI
OS¢ LS8 NA Ieq 0G¥ w008 GZTT09 TZST09 IS §0- SddI0 g "TAS UTT butrTTad
TLOGTO ub /T ww 9§ 8 SZTIT09 2CST09 06 70- SA90 €d PTIOFTUBK "1 9ECT 79
JSC LS8 NA Ieq 0G¥ Wi QLL GZTT09 TZST09 *I3S F0- SA4¥0 ¥ "TAO Ut butrTTad
TLOGTO uwb /T ww 9718 SZTT09 ZZST09 06 ¥0- Sdd0 €EY PTOJTUBW 1T SECVVI
paenb ssopy paxepuels butqyey -saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jIedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 but3iata 1 uoT3OvaUUo)
odk3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | Ieddn = | Te3aol = *30L | 3uswiesil dunig ‘wjesxl dunis | 3ybTeIIs = "IIS | Sndssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PIOJFTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = " TAD | zo3oweTp dwra) = ~dWtId
YIOTIZ "A 1G00€T ‘Ou peSH woxdg

TS00ET/002¥7¥9 "ON 3xed

uo °benbuet

3T SSOH Treasued

Ver. 1.7

289



Log Max 3000T
Spare part manual

Hose kits

0S¢ LG8 NA Ieq Gye wu 08¥% CZTT09 860T09 06 80— Sd¥O Yy Iojou ISTTOod °d
€L0GTI uwl/T Wi 657G ¢CTT09 660T09 *I3S 80- SO Y €S PTOITUBW Y 9vZvv9
JSZ LG8 NH Ieq Gyg uw QgL ¢CTT109 860T09 06 80— S4¥90 d I03j0ou ISTTOYd T
0GE €L0GTI9 wl/T wu 008 ZZTT09 860T09 06 80— Sd¥0 d €S PTIOFTUBK Y SYZvv9
0SZ LS8 NH Ieq GSye wu 0¥ L ZCT109 860T09 06 80- S4¥0 T Iojow ISTTOY 1
,0€ €L0ST9 wl/T wu 028 ZCT109 860109 06 80— SJ¥90 Y €S PIOITUBW ¥ AL
0S¢ LS8 NH Ieq Gyg ww Q0L ¢CTT109 PTTTO09 §7 80- S4¥0 GL PTIOFTUBW °T
€L0OGTIY wl/T W § 8L ZCTT09 860T09 06 80- Sd¥90 €L TS PTOFITURPK Y CECTT V9
0SZ LG8 NH Ieq Gyg wu 0ze ZZTT109 PITTO09 S% 80- S4¥0 €d PTOITUBKW "1
€LOGTI wl/T W y0¢ ZCTT109 860109 06 80- SJd¥0 dd TS PTOFTUBK Y TECHTO
JSZ LS8 NH Ieq Gg¢ wu 0Z9 TZTT09 ZvST09 06 90- Sd¥0 T Iojou ISTTod "1
¢LOSTY9 u8/€ W Q0L TCTT09 S7ST09 S7 90- Sd¥0 ¢dd TS PIOFTUBW Y 0GEVTI
0SZ LS8 NH Ieq gg8¢ ww QTE TZTT09 SPSTO09 §% 90- S4¥0 Zdd TS PTIOFTUBW °d
¢L0ST9 u8/€ uuar G/L¢ TCZTT09 TyST09 I35 90- S4A¥0 dd PTOFTUBW "1 o6VEVTO
0SZ LS8 NH Ieq Gg¢ wu 0G6 TZTT09 TSTTO09 *I3S 90- dsd ¥ "TAO TosuMm - sesy
ZLOGTY9 u8/€ wu Q00T TCTT09 9€TT09 ofued $0- dsd Gd PIOFTUBW "T 8V ET VI
0SZ LS8 NH Iedq Ggg8¢ ww Q0% TCTT09 dexls umop 9TL Y
Tz -dwtap CLOGTY9 u8/¢ W QZh TZTT09 TPST09 *I3S 90— S.I¥O T99UyM " Sesn 8V v 79
OS¢ LS8 NA Ieq Gg8¢ wu Oy ¢ TZTITO09 8VTT09 ofueg 90- dsd Tdd TS PTIOFTUBKW ¥
ZLOGTY u8/€ W G6¢ TZTITO09 ZVST09 06 90— S0 T Xoj0w ISTTOY °d €YV 79
OS¢ LS8 NiA Ieq Gg¢ wu QLT TCTT09 SPST09 G 90- SAYO I03eTnundOyY
CLOGTY u8/¢ W 7y e TCTT09 ZvST09 06 90- SJY0 chd PTOITUBKW 1T Vv 79
paenb ssoH paepuels butyey -seag and Z but3gta Z UOT3D3uuo)p| ‘ou SSOH
930N ‘ou jIed 9ZTS Te3oL ou 3FBA | Tou 3ABd 1 but3iata 1 UuoOT3O9UuUo)
odA3 sson yabus |soTnxasg sbuTt3jyTa SUOT3D9UU0)
ur-ontg 0dFM = 140dM | rIoddn = *n | Te3OL = 305 | 3Juswiesxay dwnis ‘wieexl dwunis | 3ybreals = I35 | SNOSSY Ieg MRS = Y¥dS
JUbTy = ¥ Ioonpey = "pay | burjey sansseid = HbuTlIeY °"Ssoid | Ioqunu = "ON | T[o9yM DbUTINSES = [o99UYM °SesR
PIOJFTUEBW = "TUBN | JISMOT = °"OT | 23J9T = 7T | TBUISIXH = °"X¥ | ISPUTTAD = "TAD | Io3oweTp dwTlid = -dwIid
PT0TIC A IS00ET "OuU pPeSH woxdg

TS00€T/002779 "ON 3xed

uo =benbueq

JITY oSOH Teaousd

290

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

0S¢ LS8 NH Ieq Gve ww 0ZS ZZT109 860T09 06 80- S4d0 T Jo030w ISTTOY °d
€L0ST9 uwl/T ww 689 ZZTT09 660T09 "I3S 80— SJ¥O0 d €S PTOFTUBW " LYZY Y9
paenb ssol paxepuels butqyey -saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jIed 9ZTS Te3oq ou 3TEQ | Tou 3IBd 1 but3iata 1 uoT3OvUUo)
odk3 ssoH yabus (soTnaasg sbutjiayta SuUoT3DO9UU0)
ur-on1d omEM = I40aM | I9ddn = 'n | TeE3OL = "305 | Juswiesiy dunis = -wiesxld dwnis | JybTRIIS = "A3S | SNOSSY Iedg MBS = YdS
AUBTY = Y | TIo0npoyY = POy | DbuTrley sanssaiag = buTley *SoIg | ISqUWNU = °"ON | T[o99UM buTansesy = T99YM *SESRN
PTOJTUBN = °"TUBW | JISMOT = *OT | 3FST = *T | TeUISIXH = °"Xd | IoputThd = "TAD | zojsweTtp dwtad = -duta)
PTI0TIC "A

TS00€ET "ou pesSH woxd
3T SSOH TreasueSoH

TS00ET/002¥¥9 "ON 3xeg
us °benbuet

Ver. 1.7

291



Log Max 3000T
Spare part manual

Hose kits

0SZ LG8 NHI Ieq (08¢ uw 0pZT €ZTT09 76€£T09 .06 ZTI- SdA¥O g I03j0W MES
71.0GT9 ub/€ uw 6EET €ZTT09 782109 "I3S ZTI- SA¥0 71l TS PTOJTUBW Y yGZv 79
DSZ LG8 NdI Teq GLE uw 08¢ TLETO9 782109 *I3S ZT- SA¥0 ¥ I0o3jou MeS
G00GT9 ulb /€ ww 98¢ TLETO9 LLETO9 oGP CTI- SAY¥O ds SATeA IO30W MES €GTrr9
0SZ LG8 NdI Ieq GLE ww 00% TLETO9 782109 *I3S ZI- Sd¥O0 d SATeA IOj0W MES
G00GTY ulb /€ ww 90§ TLETO9 LLETO9 oGF CTI- SA¥O0 MesSd TS PTOFTURPN Y A4 L)
DSz LG8 NH 1eq Gg¢ uwr 00GT TZTT09 ZvST09 06 90- SJdd0 a xojow Mmeg
ZLOST9 u8/€ uw Z79GT TZTT09 ZrST09 06 90- SJ4d0 ydd TS PTIOJTUBW Y LGZVF9
DSZ LG8 NH Ieq G8¢ uw TR T TZTIT09 T¥ST09 *I3S 90- Sd¥O g "TAD pea3 Ieq MES
ZL0OST9 u8/€ uw €9% T TZTT09 €VST09 06 90- S.Jdd0 TV PTOJTUBW "1 9GZr Y9
DSz LG8 NH 1eq Gg8¢ uur 0GTT TZ1109 T¥GT09 *I3S 90- SA¥O ¥ "TAD pee3 1eq MES
ZLOST9 u8/€ uw 1077 TZTT09 ZvST09 06 90- SJdd0 Td PTOFTUCW 1T GGZVV9
DST LG8 NH Ieq 06¢C ur 00€ 6€GT09 2ZST09 06 ¥0- SId0 I IOojow Meg
T60GT9 wb/T ww 9§ ¢ 6E€GT09 TZST09 *I1S p0- SII0 SweIy STOY SSeaIn TGZh V9
DST LG8 NH 1eq 06¢C ur Q6% 6€GT09 2ZST09 06 ¥0- SId0 ¥ I0j0u MeS
,08T 160619 wb /1T ww GG 6€GT09 GZGT09 S¥ ¥0- Sd¥O Asesian-Aseq 0GZ¥¥9
pxenb ssoH paepue3s butyey -ssag and Zz buraata Z UOoT3Ddsuuo)| ‘ou SSOH
930N ‘ou jIeg 9ZTS Te3o5L OU 3TBA | ToU 3IBd T but3ata 1 uoT3OaUuUo)
odA3 ssoy yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-6nTd 0dM = I40dAM | x=ddn = | Te3ol = "305 | 3uswiesiy dunigs ‘wiesxl dunis | 3ybreals = | enossy Jed MmeS = ¥dS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISputThd = "TAD | I°93sweTp dwtid = -dwuta)
PIOTIZ "A LOOOET °"ou pesH woxg

LOOOET/Z02¥7¥79 "ON 3xed

uo sbenbuet

5561 -

8T MES

292

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

S9s0y I9U3l0
ul uw 000€ pxenb SsoH 0S0ST9
g I103®'30d
wl/T uw 0G¢e pxenb osoy GS0GT9
¥ 103®e30Y
wl/T uw 0G¢e pxenb osoH GG0GT9
OS¢ LS8 NA Ieq 98¢ wur 0FLT TCTTO09 TPST09 *I3S 90- S4¥0 STd®ed OTIIOSTH
L'0z -dutId ZLOSTO9 u8/€ ww 08LT TZTT09 T7ST09 *I3S 90- S4¥0 SS0Y 9AT309301d SLZTH9
OS¢ LG8 NA Ieq 98¢ uw 00TZ TZTT09 Z¥ST09 06 90- SS90 GL TS PTOFTUBK ¥
ZLOSTO u8/€ ww TGTZ TZTT09 T7ST09 *I3S 90- SAd0 I PTOFTUBK VLZV 79
OS¢ LS8 NH Ieq G8¢ wur 0e8T TCTT09 8V TT09 ofuedg 90- dsd EWd TS PTOFTUBW ¥
¢L0ST9 u8/€ uur /8T TCTT09 TVSTO9 I35 90- SA¥0 d PTOFITUBK ELCVVO
OS¢ LS8 NH Ieq 06¥ wu 0f ¢ GZTITO09 67TT09 ofueg y0- dsd g I03e309
TLOST9 uwb /T wu €6¢ GZTT09 67 TT09 olueg p0- dsd d PTOJFTUBK ZLZY V9
OS¢ LS8 NH Ieq 0G¥ wuu 0% GZTT09 67TT09 olueg p0- dsd ¥ I103e30Y
TLOSTY ub /1 W €67 SZTITO09 67TT09 ofued y0- dsd Y PTOFTUCW TLZVVO
pxenb ssol pIepuels butyey -ssag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL OU 3IBA | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | I°oddn = 'n | T[e3OL = "30L | 3uswiesiy dunig ‘wjesay dunis | 3ybrexls = | snossy Ied MES = ¥dS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PIOJFTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = " TAD | zo3oweTp dwra) = ~dWtId
YIOTIZ "A T000ET °"Ou peSH woxdg

TO000ET/E0ZV¥9 "ON 3xeg
uo °benbuet

ToI3uoo I03©30d

Ver. 1.7

293



Log Max 3000T
Spare part manual

Hose kits

JSZ LG8 NdI Ieq G8¢ uw QLTT TZ1109 ZvGT09 06 90- SJ90 ¥d 1S PIOITUBNW ¥
ZLOSTY w8/€ uw TZZT TZTT09 TFST09 "I3S 90- SJA90 T¥d PTOJFTUBK *poy 292vv9
OST LG8 NH Ieq 06¢ uur 00€ 6€GT09 ¢CST09 06 ¥0- S4d90 S I0j0u Mes
T60ST9 Wb/ T uur 0Ge 6EST09 ZZST09 06 70— SJddJ0 IDd PTOJTUBW "pad T9CV 79
DST LG8 NH Ieq 06¢ uwr 0ETT 6€GT09 GZGST09 S¥ ¥0- SJd¥O Sd PTOJFTUBK ‘pPaY
T60ST9 Wb/ uw ZeTT 6€5T09 2ZST09 06 70— SJd¥O TSd TS PTOJTUBW Y 092V V9
JSZ LG8 NHI Ieq G8€E uwr 00T TZTT09 ZvST09 06 90- SJ¥O Zdd PTOITUBK *poY
00LZ ZLOST9 u8/€ wu z9T TZTT09 ZvST09 06 90- SJd¥O g xojow Me§ 8GZ¥ 9
DSZ LG8 NdI Ieq G8¢ uw OTHT TZTIT09 TFGT09 *I3S 90- SJ¥O g "TAO pess3 IeQ MES
ZL0GT9 u8/€ uw €9% 7T TZTT09 €7ST09 06 90- SJd0 IV PTOJTUBW 1T 9GZ¥ %9
0SZ LG8 NHI Ieq G8¢ ww 0GTT TZTT09 TFGT09 *I3S 90- SJ¥O Y °"TAD pesJ Ieq MES
ZL0GT9 u8/€ uw TOZT TZTT09 ZvGT09 06 90- SJd¥0 1d PTOJTUBW 1T GGZV V9
DSz LG8 NiI 1eq (08¢ uw 0% ZT €2T109 76€T09 .06 ZI- SA¥0 g Iojow meg
71.0GT9 ul /€ uw 6EET €ZT109 782109 *I3S ZT- Sd¥O yIL TS PTOJTUeBW Y vyGZV 79
DSz LG8 Nd 1eq GLE uwr 08¢ TLETO9 782109 *I3S ZT- SA¥O ¥ Iojou MeS
G00GT9 ul/€ uur 98¢ TLETO9 LLETO9 oGV ZT- SA¥0 dS SATEA IOJOW MES €GZV 79
JSZ LG8 NdI 1eq GLE ur 00 TLETOO 782109 *I3S ZTI- S4A¥O d SATeA IOJ0W MES
G00GT9 ul/€ ww 906 TLETO9 LLETO9 oGP ZT- SA¥0 mesd IS PTOJTUeW Y 4442
OST LG8 NH 1eq 06¢C ww 0Q€ 6€GT09 ZZGT09 06 70— SId0 I I0ojow MeS
T60G6T9 wb/T ww 9§ ¢ 6EGT09 TZGST09 ‘IS 0- SN0 SweIy STOY SSeaIn S442)
OST LG8 NiI 1eq 06¢C w06 ¥ 6€GT09 ZZG109 06 ¥0- SId0 ¥ I030u MeS
160619 wb /1T ww GG 6€GT09 GZGT09 S¥ ¥0- Sd¥O Asesian-Aseq 0GZ¥¥9
pxenb ssoH paepue3s butyey -ssag and Zz buraata Z UOT3D9uuo)| "Oou SSOH
930N ‘ou jIeg 9ZTS Te3o5L OU 3TBA | ToU 3IBd T but3ata 1 uoT3OaUuUo)
odA3 ssoy yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-bntg oM = I40EM | x2ddn = o | Te3IOL = 305 | 3uswiesali dunig ‘wiesxl dunis | 3ybreals = | endsey Ieg MeS = ddS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISputThd = "TAD | I°93sweTp dwtid = -dwuta)
FI0TIC "A TI000ET °"Ou peSH wWoxjg

TO00ET/702¥7¥9 "ON 3Ixed
uo sbenbuet

5561 -

8Tt MES

294

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

JSC LS8 NA Ieq Gg8¢ w076 TZTTO09 TPST09 *I3S 90- SJ4d¥0 ¥ "TAOD peeJ 1eq MES
CLOSTY u8/€ ww 00T TZTT09 SFST09 Sy 90- S.I¥O Y PTIOJFTUBRK ddS LTEVTO
0S¢ LS8 NA Ieq Gg8¢ ww 0Z9 TZTT09 Z7ST09 06 90- Sd90 Tdd " TUBW ISUOTSUS]
¢LOSTI u8/€ W Z89 TCTT09 Z7ST09 06 90— S.d¥0 Tdd PTIOFTUBK ddS 9TEVTI
0S¢ LS8 NH 1eq 98¢ uw 06§ TZTTO09 T7ST09 *I3S 90- SA¥O Tdd "TUBW ISUOTISUS]
¢L0STH9 u8/¢ uur Ty9 TCZTT09 ¢7ST09 06 90- SA¥O Tdd PTOJFTUBRW ddS STEVVO
0S¢ LG8 NH Iedq G8¢ uur Q€9 T TCTTO09 T¥STO09 *I3S 90- SAd40 g "TAD pes3 Ieq MES
ZLOST9 uw8/€ uw €897 TZTT09 €EVST09 06 90— Sd40 d Iojow MEeS FIEVTI
OS¢ LG8 NA 1eq 98¢ uw QLe TZTTO09 T7GT09 *I3S 90- S4d¥0 d I03j0w Mmeg
ZLOST9 uw8/€ uw gee TZTT09 S7ST09 G 90— S440 4 PTOJTUBW ddS ETETTIO
0SZ LS8 NA Ieq 08¢ uw Q09TT €CTT09 76€T09 .06 CT- Sd40 g Iojouw Mmeg
7L0ST9 ub/€ uw 66T €CTT09 782109 *I3S CI- S4HF0 7L TS PTOFTUBW Y €827 79
OS¢ LS8 NA Ieq gLE wur 08 TLETO9 782109 *I38 ZT- S4d¥0 Y I030u Mmeg
S00ST9 ub/€ W 976 TLETO9 LLETO9 ,GF CT- Sdd0 Mmesqd TS PTOFTUBW "d Z8ZW 9
OST LG8 NA Ieq 06¢C uw Q6% 6€ST09 ZCST09 06 70- SA90 ¥ Iojouw meg
T60ST9 uwb /T ww QS 6EST09 2CST09 06 70- SA90 Aseaan-Asey 9LCV %9
OST LG8 NH Ieq 06¢ wur 00€ 6€ST09 ZCST09 06 70- Sdd0 S I03j0W Mmeg
T60GT9 uwb /1 uur 0G¢ 6E£ST09 ¢CST09 06 70— SAIO LOd PTOFTUBNW P99 T19¢v¥9
OST LG8 NH Ieq 06¢ W OETT 6€ST09 GZSTO09 G %0- S4d0 Sd PTOFTUBK "pPaY
T60ST9 ub/T U Z6TT 6€ST09 ZCST09 06 ¥0- SAd0 ISd TS PTOFTUBW Y 092V 79
OS¢ LS8 NH Ieq Gg¢ wur 00T TCTT09 ZVST09 06 90- SJAY90 2dd PTOITUBW "PaYg
,0LT CLOSTI u8/€ Wi 79T TZTT09 ZvST09 06 90- Sdd0 d I0o3j0w MEeS 8GCP V9
pxenb ssol pIepuels butyey -ssag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL ‘OU 3IBE | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus (soTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | I°oddn = 'n | T[e3IOL = "30L | 3uswiesiy dunig ‘wjesay dunis | 3ybrexls = | snossy Ied MES = ¥dS
AUBTY = Y | TIo0npoyY = "poy | DbuTrley Lansssiag = DbuTiey 'SsoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM ' SESRN
PIOJTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = *TAD | zo3oweTp dwra) = -dWtad
YIOTIZ "A YT00ET "Ou peSH woxdg

PT00ET/S0CZV¥9 "ON 3xed

uo °benbuet

Ino-SnIL gLe Mes

Ver. 1.7

295



Log Max 3000T
Spare part manual

Hose kits

JOST LG8 NA Ieq 06¢ uu 00€ 6EST09 ¢ZST09 06 70- SAHO I Iojow meg

T60ST9 uwv/1 uu 9% ¢ 6EGT09 TZST09 "13S 70— SAdO0 SWelJ STO0Y SSeadD 8TETTO

paenb SsoH paepue3ls butjey -seag 3anD Z buraata Z UoT3dsuuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbut3ayta SuUoT3O9UU0)

ur-o6n1d OEM = I40dEM | x=ddn = *n | T30l = 305 | 3juswiesxl dwunis = -‘wiesay dwunig | 3ybrexls = "I3S | ondsey Ieg MBS = JdS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISputThd = "TAD | I°93sweTp dwtid = -dwuta)
PTIOTTIZ "A YT00ET "Ou peSH woxdg

PT00ET/S0CV¥9 "ON 3xed
uo sbenbuet

IN5-SNIT BIE MES

296

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

JS¢ LS8 NA Ieq G8¢ TZTT09 ¢vST09 06 90- SAYO

¢L0ST9 u8/€ uw Z9 TZTT09 ¢VST09 06 90- SAYO SZeEVV9
paenb ssopy pIepuels butqey -saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH

930N ‘ou jIedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 but3iata 1 uoT3OvaUUo)

odk3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)

ur-on1g odEM = I40dM | I9ddn = 'n | TeE3OL = "305 | Juswiesiy dunjis = -wiesxld dwnis | JybTRIIS = "A3S | SNOSSY Iedg MBS = YdS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PTOJTUBN = °"TUBW | JISMOT = *OT | 3FST = *T | TeUISIXH = °"Xd | IoputThd = "TAD | zojsweTtp dwtad = -duta)
PTI0TIC "A

G000ET "Ou PEeSH Woxg
S000€T/902%¥9 "ON 3xBd

Ino-SnIgL grZ Mes

uo °benbuet

Ver. 1.7

297



Log Max 3000T
Spare part manual

Hose kits

0S8 LS8 NA Ieq 0S¥ wu 08T GZTT09 CZST09 06 70— Sd¥0 (d) g xo3e3oy
TLOSTO wb /T uw zee SCTT09 67TT09 ofuedg y0- dsd Yd PTOFTUBK CIEVTI
OSZ LS8 NA Ieq QGv uw 0ze GZTT09 ZCST09 06 70— S490 (T) ¥ x03e30¥
TLOSTY wb/T uw ZLZ SZTT09 67TT09 ofued y0- dsd g PTOFTUBW TIEVFO
OS¢ LS8 NH Ieq 0G6¥ uw 08¢ GZTT09 ZCST09 06 70- SAd0 d I9putTiDd ¥
TLOGSTO9 uwb/1 uu 9z GZTT09 TZGT09 "I3S 70— SAF0 TdY DTOFTUBK 0TEVVO
OSZ LS8 NH Ieq 0G6¥ uw 06¢ GZTITO09 ZCST09 06 70- SAdO ¥ ISPUTTAD ¥
TLOSTY ub/T W Zye SZTTO09 67TT09 ofued y0- dsd TVY PTOJTUBK 60EV 79
0SZ LG8 NI Ieq 0G¥ uur 0Zy GZTT09 67TT09 ofueg y0- dsd g I9puTTAD 1T
TLOSTO uwb /1 /9% GCZTT09 TZGT09 "I3S 0- SAd0 ¢dY DPTOFTUBRW 80EV V9
0SZ LG8 NE Ieq 0G¥ uur 09¢ GZTT09 67TT09 ofueg y0- dsd ¥ ISPUTTAD "1
TLOSTY ub/T U g TE SZTITO09 67TT09 ofued y0- dsd CYY PTOJTUBW LOEVTI
0S¢ LS8 NA Iedq G8¢ s OF LT TCTT09 TPGTO09 I35 90- S4¥0 STded OTI3DSTH
¢L0STI9 u8/€ uw 08LT TZTT09 TPSTO09 ‘135 90- S4A¥O 9SOy SAT309301d SLTYP9
OS¢ LG8 NH Ieq G8¢ uw 00TZ TCTTO09 ZVST09 06 90- S.d¥0 GL TS PTOFTUBW Y
¢L0STY9 u8/€ W TSTZ TCTT09 TPSTO09 *I3S 90- S0 L PTOFTUBW vLZVTO
JS¢C LS8 NA Iedq G8¢ wur €8T TZTT09 87TT09 ofueg 90- dsg €WNd TS PTOFTUBN "d
¢LOST9 u8/¢ wu /8T TCZTT09 T7ST09 "13S 90- SAdO d PTOJTUBNW €LZVTO
paenb ssoy pIepuels butjey -ssag and Z butiyta g UOT3DSuUuUOp| ‘Ou SSOH
930N ‘ou jxed 9ZTS Te30oL ou 3TEQ | Tou 3IBd 1 butiata T UOT3OdUUO)
odXk3 ssoH yzbusy |[ssTnaxsg sbut3ayta SUoOT3O9UU0)
ur-6nTd 0dM = 140"EM | x9ddn = n | Te3IOL = 305 | 3Juswiesal dunis = -wiesaxal dwnis | JybTeRIIS = | enosey Ieg Mmes = 9dsS
IUDTY = "9 | JIo0onpayY = "payd | DbuTriey sansssid = butiey °s8Ig | Isqunu = °"ON | [e9yM butansesH = TS9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = °T | TeUI=SIXH = °"XH | ISPUTITAD = *TAD | zoj3owetp dwuti) = -“dwTta)d
PI0TIZ "A GIO0ET "Ou pesH woxd

STO0ET/LOZV¥9 "ON 3IxBg
uo =benbuet

298

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

0SZ LS8 NiA 1eq 98¢ uw 0GTZC TCTT09 T7PGT09 *I3S 90- S4¥O ¢L PTOFITUBK
ZLOSTY uw8/€ uw 70 TZTT09 Z7ST09 06 90- SAd0 GL PTIOFTUBK Y LEETTI
0SZ LS8 NA Ieq 98¢ uw Q08T TCTT09 T7GT09 *I3S 90- S4¥O0 ¢d PTOFTUBK
ZLOST9 u8/€ U yyg8T TZTT09 87 TT09 ofuedg 90- dsd EWNd TS PIOFTUBH " 9EET T
OS¢ LS8 NA Ieq 98¢ wur 0FLT TCTT09 TPST09 I35 90- Sdd0 STged OTI3OSTH
ZLOSTO u8/€ wu 08LT TZTT09 T7ST09 *I3S5 90- S4¥0 9S50y 9AT10930314d SLZTH9
OS¢ LG8 NA Ieq 0G¥ uw QTE GZTITO09 TZGT09 ‘IS ¥0- SO g I9putTiD ¥
TLOSTO uwb /T Wi 96 ¢ SZTITO09 2CST09 06 ¥0- S0 Y PTOFTUBW SEETTI
JSZ LS8 NF Ieq 0G¥ u 0gT GZTT09 67TT09 ofueg y0- dsd ¥ ISPUTTAD "
TLOGTO uwb /1 uur 8T GCTTO09 ¢CST09 06 70- SAd0 d PTOJTUBK 7EEVTO
0S¢ LG8 NH Ieq 0G6¥ wur 06 S GZTITO09 TZGT09 *I3S $0- SO g I9putTTiD T
TLOSTY9 ub/T uw TE9 SZTITO09 TZGST09 ‘IS $0- SAJO Y PTOJFTUBK EEEVTI
JSZ LS8 NI Ieq 0G¥ uu 08¢ GZTT09 67TT09 ofueg y0- dsd ¥ ISPUTTAD "1
TLOGSTO uw?/1 uul L2 GZTTO9 TZST09 I35 0- SAdO d PTOJTUBNK ZEEVVO
pxenb ssoH pIepuels butyey -ssag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL ‘OU 3IBG | Tou 3IE4 1 butaata 1 uoT3oduUuo)
odk3 ssoH yabus (soTnaasg sbutjyaTda SUOT3O9UuU0)
ur-bnTd omEM | xeddn = *n | Te30L = "30L | 3uswiesxl dunig ‘wiesay dumis | 3ybrexls = | snosey ed MmeS = gdsS
1ybTyg Ioonpay = ‘poy | buTrley sansssiag = buTley °S9Ig | ISqUNU = °"ON | TO99UM buTansesy = T99YM *SESRN
PTIOJTUBW = °“TUBW | ISMOT = °*OT | 3I9T = T | TeUISIXH = X9 | ISPUTITAD = *TAD | z9oj3sweTp dwti)d = -~dwIa)d

GEQOET "Ou PeSH woig

Ver. 1.7

299

GEO00ET/80CV¥9 'ON 3Ix®4
us °benbuet




Log Max 3000T
Spare part manual

Hose kits

DST LG8 NHI 1eq 06¢C uw 0€9 6€GT09 GZG109 S¥ $0- Sd¥O Z ¥20Td I0TOD
,0€ 160619 wb/T uw 769 6€5T09 ZZGT109 06 70— Sdd0 dzd dwng I0TOD VZEVTO
OST LG8 NH Ieq 06¢C ww 0.9 6€GT09 GZST09 S% $0- Sd¥O0 T 320Td I0TOD
,0€ 160619 wlb/T uu Ze /L 6EGT09 ZZGT09 06 70— SJdd0 d1o dwng IOTOD €ZEVV9
DST LG8 NdI Ieq 06¢C uw 00LT 6€GT09 ZZGT109 06 ¥0- SJId0 LzD dwng I0TOD
06 160619 ub/T uw 76T 6€GT09 671109 ofueg y0- dsd Muel I0T0D Y ZZEVTO
DST LG8 NHI Ieq 06¢C uw 0T8T 6€GT09 ZZGT09 06 ¥0- Sdd0 LT1D dwng I0TOD
.06 160619 wb/T uw 7987 6EGT09 67TT09 ofuedg y0- dsd yuel I0TOD "1 TZEVFO
OST LG8 NiI Ieq 06¢C ww 00GT 6€GT09 ZZG109 06 ¥0- SId0 ¥a dwng x0T0D
o LET 160619 wb/T ww GZGT 6€GT09 TEGT09 ofuedg z0- dsd Gdd IS PTOJTUBW Y 0ZEVF9
OST LG8 N Ieq 06¢C ww QETT 6€GT09 ZZGT09 06 70— SId0 d dwung I0TOD
.06 T60G6T9 wb/T ww GGTT 6€GT09 TEGT09 ofued z0- dsd Wd PTOITUPW "1 6TEVVY
w?/1 uur 00ZT paenb Ssoy GG0GT9
pxenb ssoH paepue3s butyey -ssag and Zz buraata Z UOT3D9uuo)| "Oou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3TBA | ToU 3IBd T but3ata 1 uoT3OaUuUo)
odA3 ssoy yabusr [soTnaasg sbutjyaTd SUOT3O9UU0)
ur-bntg oM = I40EM | x2ddn = o | Te3IOL = 305 | 3uswiesali dunig ‘wiesxl dunis | 3ybreals = | endosay Ieg MeS = d4S
AUDTY = Y | JIo0onpoyY = "poyY | DUuTIey L2anssailg = DuT3ley °S92Id | I92quWnU = °"ON | T[o99UM buTansesy = To99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpuTTAD = "TAD | I93sweTp dwtid = -~dwuta)
PTOTIZ A LT00ET 'ou pesH woxj

LTO0ET/0TICZV¥9 'ON 3Ix®q
uo sbenbuet

300

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

ww Geg 090ST9 0S¢ LS8 NH Ieq 0G¥ uw 089 GZTT09 ¢CST09 06 ¥0- S4490 JTun meg
,08T TLOSTO ub /T uu 0%9 SZTT09 ¢CST09 06 70- SA90 TOATMS 9CEVTI
0S¢ LS8 NH Ieq 0S¥ uw Q00TT GZTT09 ZZST09 06 ¥0- S4490 ToATMS
TLOSTO ub /1 uw 9 TT GZTT09 TZST09 I35 70— SA¥0 ‘wiesal dumilg 69¢CV 79
pxenb ssoH pxepuels butyey -ssag and Z butaata ¢ uoT3dauuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oU 3IBG | Tou 3IE4 1 butiata 1 uoT3OdUuUo)
odk3 sson yabusr ([soTnaasg sbut3ata SuUoT3O9UUO)
ur-6nTd OEM = I140dIM | xeddpn = | Te3ol = -30L | 3uswiesxl dunig rwiesxy dwnis | 3ybreals = onosey Ieqg MeS = JdS
AUDBTY = Y | TIo0npoyY = "poyY | DuTley L2anssaiag = buTiey °soIg | Ioqunu = "ON | ToO9UM buTtansesp T99UM ° Sean
PTOFTUBW = °“TUBK | ISMOT = "OT | 3I9T = T | TeUIDIXH = 'XT | ISPUTTAD = °*TAD | ao3aweTp dwTtad sdwta)
PIOTTIC "A LEOOET "oOu pesH woxd

LEOOET/TICZVY9 "ON 3Ixed

uo =benbuet

Ver. 1.7

301



Log Max 3000T
Spare part manual

Hose kits

uur GG 090ST9 OS¢ LS8 NH Ieq 0G¥ uu 08§ GCTTO09 GZSTO09 G7 70- SAd0 JTUn Mmeg
,08T TLOSTO uwb? /T uur 079 GCTTO09 ¢CST09 06 70— SAIO0 TOATMS LZEVTI
JSC LG8 NA Ieq 0G¥ uur Q0TT GZTTO9 ¢C¢ST09 06 70- SAYO ToATMS
TLOGTO uw?/1 uur 9pTT GCTTO09 TZSTO09 "13S 70— SAdO0 T -wjesxl dunig 69¢C7¥9
paenb SsoH paepuels butyey -seag 3nDd Z buraata Z uoT3dsuuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabusr [soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6ntd OEM = I40dEM | x=ddn = *n | T30l = 305 | 3juswiesxl dwunis = ‘wiesay dwunis | 3ybrexls = "I3S | ondsey Ieg MBS = JdS
AUDTY = Y | JIo0onpoyY = "poyY | DUuTIey L2anssailg = DuT3ley °S92Id | I92quWnU = °"ON | T[o99UM buTansesy = To99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpuTTAD = "TAD | I93sweTp dwtid = -~dwuta)
PTIOTIZ "A 9€00ET °"Ou pesSH woxg

9€00€T/21Z¥¥9 "ON 3IxBd
uo sbenbuet

302

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

OS¢ LG8 NA Ieq 0G¥ uw 00S2 GZTT09 0STTO09 ‘23S y0- dsd sueid
TLOSTO uwb /T ww 0G5S¢ GZTIT09 TZST09 *I3S $0- SAd0 ‘wiesiy dunijgs 70EV I
OS¢ LS8 NH Ieq 0Ly wur 0L92 0€TTO09 TECTO9 *I3s 90- dsd [ueId
SE0STO wl/T 0€ETTO9 99ST09 I35 0T- SA¥0 dd PTOFTUBN "o E0EVVO
€Td 00T 4VS Ieq Gy¢ w0592 TLETO9 06€T09 *I3s 91- dsd [ueId
€80GT9 ub/€ TLETO9 78CT09 *I3S CTI- SAd0 L PTOJTUBW ¥ Z0EV 79
€Td 00T 4dVS Ieq Gve w0592 TLETO9 €GTTO9 *I3S C1- dsd aueID
£€80GT9 ub/€ TLETO9 78ZT09 "I3S ZT- SAd0 d PTOFTUBW Y TOEV V9
paenb ssopy pIepuels butyey -ssag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jIed 9ZTS Te3oq ou 3TEQ | Tou 3IBd 1 but3iata 1 uoT3OvUUo)
odk3 ssoH yabus (soTnaasg sbutjiayta SuUoT3DO9UU0)
ur-bntd oM = I40EM | I°oddn = *n | Te3OL = "30L | 3uswiesil dunis = ‘wiesxl dwnis | 3ybTRIIS = I35 | SNOSSY Iedg MBS = JdS
AUBTY = Y | TIo0npoyY = POy | DbuTrley sanssaiag = buTley *SoIg | ISqUWNU = °"ON | T[o99UM buTansesy = T99YM *SESRN
PIOJTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = *TAD | zo3oweTp dwra) = -~dWtId
PIOTIZ "A 9Z00Z °"oOu peSH woxig
TI00ET/EIZVV¥9 "ON 3Ixeg °9Ul3]oyg 33T =[2UueID

us °benbuet

Ver. 1.7

303



Log Max 3000T
Spare part manual

Hose kits

€Td 00T HV¥S Ieq Gre uur OpTE TLETO9 782109 *I3S ¢T1- S4dd0 swely 39ydoeIg
TH PS3IEN €80GT9 ub /€ ur Oy TE TLETO9 ESTTO9 "I3S ¢I- dsd surIp ceET679
0S¢ LS8 NA Iedq 0GP s 0GZe GCTTO09 0GTTO09 *I3s v0- dsd suean
°Seadd PIYIBN TLOSTO uwb/T GCTTO09 76TT09 "13S 70— SAdO osea1n x93depy vreEVYO
JSC LS8 NA Ieq 0GP uw 0GZE GCTTO09 0GTT09 *I3Ss v0- dsd suean
dWALS PoYIBN TLOSTO uw? /T GCTTO09 76TT09 "13S 70- SAHO0 ‘wiesal dumis TZEVTO
JSC LS8 NA Ied 0LV uur 0L6¢ 0€ETTO9 ¢STT09 I35 80- dsd suean
dd pPoYIeN SE0STO uwl/T 0€TTO9 99GT09 "23S 01— SAd0 dd PTOJFTUBW ¥ 0vEVYO
€Td 00T HV¥S Ied Qv E wur 006¢ TLETO9 06€T09 ‘138 91- dsd suean
L PS3IEN £€805T9 ub/€ TLETO9 78¢T09 "23S ¢I- SAd0 L PTOJTUBW "o 6EETTI
€Td 00T 4V¥S Iedq Gre uur 096¢ TLETO9 06€T09 *I3s5 91- dsd [uelI)
d PoYIeN £80GT9 ub/€ TLETO9 78CT09 "13S ¢T1- SAd0 d PTOFTUBKW Y 8EETTO
paenb SsoH pIepuels butyey -seag 3Ind Z buraata Z uoT3dsuuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6n1d OEM = I1403IM | xeddpn = | Te3olL = °30L | 3uswiesxl dunis = ‘wiesil dwnis | 3ybreals = onosey Ieqg mMeS = JdS
AUDBTY = Y | TIo0npoyY = "poy | DUTIIey 2anssaild = buTiey °soIg | Ioqunu = "ON | To9UM buTtansesp T99UM *Sean
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISputThd = "TAD | I°93sweTp dwtid = -dwuta)
pPT0TIC A GEQQOET "Ou peSH woxg

SE00ET/V1Z¥¥9 "ON 3IxBd

uo sbenbuet

304

Ver. 1.7



Log Max 3000T
Spare part manual

Hose kits

€T3 00T HVS Ieq S uw 0 TE TLETO9 L8GT09 I35 9T- Sd¥F0 suein
TH P Ien €80ST9 ub /€ TLETO9 €STTO09 ‘I35 ¢I- dsd SwelIy 39)oeId AN
OS¢ LG8 NA Ieq 0Ly uu 0L6¢ 0€TTO09 ZSTT09 ‘I35 80- dsd sueId
dad paYIeN SE0STO uwl/T 0€ETTO9 996109 I35 0T- SAd0 dd PTOFTUBN "o 0vEPYO
€Td 00T 4VS Ieq Sveg uw 0062 TLETO9 06€T09 *I3Ss 91- dsd sueId
I PO IeR €80GT9 ub/€ TLETO9 782109 ‘IS CI- S0 L PTOJTUEPW ¥ 6EETTI
€Td 00T 4dVS Ieq Sqvg w0962 TLETO9 06€T09 *I3S 91— dsd aueId
d PoYIeR £€80GT9 ub/€ TLETO9 782109 "I3S CT- SAd0 d PTOITUBK Y 8EETHI
paenb ssopy paepuels butqey -saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jIed 9ZTS Te3oq ou 3TEQ | Tou 3IBd 1 but3iata 1 uoT3OvUUo)
odk3 ssoH yabus (soTnaasg sbutjiayta SuUoT3DO9UU0)
ur-bnid oEM = I1d40dAM | roddpn = | Te3ol = -30L | 3uswiesxl dunig ‘wiesay dumis | 3ybrexls = onosey Ied MeS = ¥dS
AUBTY = Y | To0npoyY = ‘"poyY | DbuTrley Lansssiag = buTriey °soIg | Isqunu = ‘ON | ToO9UM buTtansesp T99UM °SBesn
PIOJTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = *TAD | zo3oweTp dwra) = -~dWtId
PIOTTIC "A

XXXXXX/STZVv9 "ON 3x®g

us °benbuet

XXX0ET "Ou peSH wWoIxjg
ITY [esIsATUq

Ver. 1.7

305



Log Max 3000T
Spare part manual

Hose kits

0S¢ LG8 NH Ieq (0S¥ ww Q07T GZTTO09 ¢CST09 06 70- S4d¥0 Iojou meg
9SeaI) PIAIER TLOGTO ub /T GZTTO09 TZST09 I35 0- SA40 pesy JIs3saAJeH 90€EV 9
0S¢ LG8 NA Ieq 0GP uur 09L¢ GZTTO09 76TT09 "13S 70— SAdO0 osea1n xo3depy
SSeaI) PIAIER TLOSTO v /1 SZTT09 0STTO09 IS 0- dsd SurI) S0EVV9
paenb osoH paepuels butjyey -ssag np Z butaata ¢ UOT31DSuuo)| ‘ou SSOH
‘ou 3IBg | "OoU 3IEg
930N ‘ou jaeg 9ZTS Te3on 1 but3ata 1 uoT3lOo™”aUuUo)
odA3 ssoH yabust |[ssTnaasg sbut3iayta SUOT3D9UU0)
ur-b6nTd oWM = 1d40dIM | x=ddn = o | Te3oL = 305 | 3uswiesay dwni§ = -wiesay dwnis | 3ybTRIAS = I35 | SnOSSY Ied MBS = ¥dS
IULTY = Y | I90npeyY = "payY | DbuTriey sansssid = burley °"SseId | ISqUNU = °"ON | [S9YM DUTInsesi = T99UYM " SeoRN
PTOJTUBN = "TUPW | ISMOT = "OT | 3F9T = *T | TRUISIXY = °XH | ISPUTITAD = "TAD | Io93sweTIp dwITa) = -dwuta)
PTI0TIC A XXXXXX "ou pesH woxd
XXXXXX/6TZV?9 "ON 3xed SO©SOY STNOSUBT[OPOSTH

uo Sbenbuet

306

Ver. 1.7



Log Max 3000T

Hose kits
Spare part manual

307 Ver. 1.7



Log Max 3000T

Hose kits
Spare part manual

Ver. 1.7 308



Spare part
m

al

manu

al

al

=
®©
a
)
—
®©
fo%
(7))
=
®©
ol
)
@
a £
n
=
©
o
)
—
©
o
wn

manu

are part




